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CERTIFICATE OF TEST

NORTHWEST

EMC

2014-12-10

Last Date of Test: June 24, 2015
ProSoft Technology, Inc.

Radio Equipment Testing

Standards

Specification

Model: RLX2-IHNF

Method

FCC 15.207:2015

ANS| C63.10:2009

FCC 15.247:2015

ANSI C63.10:2009

Results

I\cllle e Test Description Applied Results Comments
ause

6.2 Powerline Conducted Emissions Yes Pass

6.5, 6.6 Spurious Radiated Emissions Yes Pass

6.7 Band Edge Compliance Yes Pass

6.7 Spurious Conducted Emissions Yes Pass

6.9.1 Occupied Bandwidth Yes Pass

6.10.2 Output Power Yes Pass

6.11.2 Power Spectral Density Yes Pass

7.5 Duty Cycle Yes N/A Characterization of radio operation.

Deviations From Test Standards

None

Approved By:

Jeremiah Darden, Operations Manager

Product compliance is the responsibility of the client; therefore, the tests and equipment modes of operation represented in this
report were agreed upon by the client, prior to testing. The results of this test pertain only to the sample(s) tested. The specific

description is noted in each of the individual sections of the test report supporting this certificate of test. This report reflects only
those tests from the referenced standards shown in the certificate of test.

identification, marking or user information.
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It does not include inspection or verification of labels,



REVISION HISTORY

NORTHWEST

EMC

REV 2014.10.14

Revision <.

Number Description Date Page Number
Updated model from RLX2-IHNF-Wxx to

01 RLX2-IHNF-WC 10/13/2015 | 1,7

01 Updated Power Spectral Density 101312015 | Various

datasheets to reflect current process
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ACCREDITATIONS AND NORTHWEST
AUTHORIZATIONS EMC

REV 2015.2.19

United States

FCC - Designated by the FCC as a Telecommunications Certification Body (TCB). Certification chambers, Open Area Test Sites, and
conducted measurement facilities are listed with the FCC.

A2LA - Accredited by A2LA to ISO / IEC 17065 as a product certifier. This allows Northwest EMC to certify transmitters to FCC and
IC specifications.

NVLAP - Each laboratory is accredited by NVLAP to ISO 17025

Canada

IC - Recognized by Industry Canada as a Certification Body (CB). Certification chambers and Open Area Test Sites are filed with IC.

European Union

European Commission — Validated by the European Commission as a Conformity Assessment Body (CAB) under the EMC
directive and as a Notified Body under the R&TTE Directive.

Australia/New Zealand

ACMA - Recognized by ACMA as a CAB for the acceptance of test data.

Korea

MSIP / RRA - Recognized by KCC’s RRA as a CAB for the acceptance of test data.

Japan

VCCI - Associate Member of the VCCI. Conducted and radiated measurement facilities are registered.

Taiwan

BSMI - Recognized by BSMI as a CAB for the acceptance of test data.
NCC - Recognized by NCC as a CAB for the acceptance of test data.

Singapore

IDA — Recognized by IDA as a CAB for the acceptance of test data.

Israel

MOC - Recognized by MOC as a CAB for the acceptance of test data.

Hong Kong

OFCA — Recognized by OFCA as a CAB for the acceptance of test data.

Viethnam

MIC - Recognized by MIC as a CAB for the acceptance of test data.

SCOPE

For details on the Scopes of our Accreditations, please visit:
http://www.nwemc.com/accreditations/
http://gsi.nist.gov/global/docs/cabs/designations.html
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NORTHWEST
MEASUREMENT UNCERTAINTY EM[:

TMU.2014.12.03

Measurement Uncertainty

When a measurement is made, the result will be different from the true or theoretically correct value. The
difference is the result of tolerances in the measurement system that cannot be completely eliminated. To the
extent that technology allows us, it has been our aim to minimize this error. Measurement uncertainty is a
statistical expression of measurement error qualified by a probability distribution.

A measurement uncertainty estimation has been performed for each test per our internal quality document WP
342. The estimation is used to compare the measured result with its "true" or theoretically correct value. The
expanded measurement uncertainty (K=2) for each test is on each data sheet. Our measurement data meets or
exceeds the measurement uncertainty requirements of the applicable specification; therefore, the test data can
be compared directly to the specification limit to determine compliance. The calculations for estimating
measurement uncertainty are based upon ETSI TR 100 028 (or CISPR 16-4-2 as applicable), and are available
upon request.

The following table represents the Measurement Uncertainty (MU) budgets for each of the tests that may be
contained in this report.

Test + MU - MU
Frequency Accuracy (Hz) 0.0007% -0.0007%
Amplitude Accuracy (dB) 1.2dB -1.2dB
Conducted Power (dB) 0.3dB -0.3dB
Radiated Power via Substitution (dB) 0.7 dB -0.7 dB
Temperature (degrees C) 0.7°C -0.7°C
Humidity (% RH) 2.5% RH -2.5% RH
Voltage (AC) 1.0% -1.0%
Voltage (DC) 0.7% -0.7%
Field Strength (dB) 4.7 dB 4.7 dB
AC Powerline Conducted Emissions (dB) 29dB -2.9dB
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NORTHWEST

FACILITIES EM[:

REV 2015.2.19

California Minnesota New York Oregon Texas Washington
Labs OC01-13 Labs MN01-08, MN10 Labs NY01-04 Labs EV01-12 Labs TX01-09 Labs NC01-05
41 Tesla 9349 W Broadway Ave. 4939 Jordan Rd. 22975 NW Evergreen Pkwy 3801 E Plano Pkwy 19201 120™ Ave NE
Irvine, CA 92618 Brooklyn Park, MN 55445 Elbridge, NY 13060 Hillsboro, OR 97124 Plano, TX 75074 Bothell, WA 9801
949) 861-8918 315) 554-8214 469) 304-5255 425)984-6600

2834B-1, 2834B-3 2834E-1 2834D-1, 2834D-2 2834G-1 2834F-1
SL2-IN-E-1154R SL2-IN-E-1152R SL2-IN-E-1017 SL2-IN-E-1158R SL2-IN-E-1153R

US0158 Us0175 US0017 US0191 Us0157
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PRODUCT DESCRIPTION

Client and Equipment Under Test (EUT) Information

NORTHWEST

EMC

2014-12-10

Company Name:

ProSoft Technology, Inc.

Address:

5201 Truxtun Ave., 3rd Floor

City, State, Zip:

Bakersfield, CA 93309

Test Requested By:

Frank Hardy

Model: RLX2-IHNF
First Date of Test: May 21, 2015
Last Date of Test: June 24, 2015
Receipt Date of Samples: May 21, 2015
Equipment Design Stage: Production
Equipment Condition: No Damage

Information Provided by the Party Requesting the Test

Functional Description of the EUT:

802.11 abgn, 2x2 MIMO radio module with one antenna type.

RLX2-IHNF, RLX2-IHNF-W and RLX2-IHNF-WC use the same radio. The outer enclosure on RLX2-IHNF is

different from RLX2-IHNF-W and RLX2-IHNF-WC. The power termination on RLX2-IHNF-W and RLX2-IHNF-

Wxx are different from one another. The RLX2-IHNF-W has a M12 termination; while RLX2-IHNF-WC has a

conduit termination.

Testing Objective:

To demonstrate compliance of the 802.11 radio under FCC 15.247 for operation in the 2.4 GHz band.

Report No. PROS0222.2 Rev 01
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CONFIGURATIONS

Configuration PROS0222- 1

NORTHWEST

EMC

2014-12-10

Software/Firmware Running during test

Description

Version

RadioLinx Industrial Hotspot Browser

7.1.23

EUT
Description Manufacturer Model/Part Number | Serial Number
802.11abgn Fast Industrial Hotspot | ProSoft Technology, Inc. | RLX2-IHNF 000D8DF095CF
AC/DC Power Supply GME GFP241DA-1217B-1 | 1112-0001887
Peripherals in test setup boundary
Description Manufacturer B Serial Number
Number
Host Laptop Lenovo 2738-CTO L3-C2189 09/02
Host Laptop Power Supply Lenovo 4275276 11S42T7527621ZD8V8BC1BS
USB Mouse AST None None
2 dBi Omni-Directional Stub Generic A2502S-OA None
Antenna (2 ea)
Cables
Cable Type Shield Length (m) Ferrite | Connection 1 Connection 2
802.11abgn Fast
DC Cable No 1.3m No Industrial Hotspot AC/DC Power Supply
802.11abgn Fast
Ethernet Cable No 4.27m No Industrial Hotspot Host Laptop
AC Cable No 0.2m No | AC Mains Host Laptop Power
Supply
DC Cable No 1.5m Yes Host Laptop Host Laptop Power
Supply

Report No. PROS0222.2 Rev 01
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CONFIGURATIONS

Configuration PROS0222- 2

NORTHWEST

EMC

2014-12-10

Software/Firmware Running during test

Description

Version

RadioLinx Industrial Hotspot Browser

7.1.23

EUT

Description Manufacturer Model/Part Number | Serial Number

802.11abgn Fast Industrial Hotspot | ProSoft Technology, Inc. | RLX2-IHNF 000D8DFQ95CF

AC/DC Power Supply GME GFP241DA-1217B-1 | 1112-0001887

2 dBi Omni-Directional Stub Generic A2502S-OA None

Antenna (3 ea)

Peripherals in test setup boundary

Description Manufacturer | Model/Part Number | Serial Number

Host Laptop Lenovo 2738-CTO L3-C2189 09/02

Host Laptop Power Supply Lenovo 4275276 11S42T7527621ZD8V8BC1BS

USB Mouse AST None None

Cables

Cable Type Shield Length (m) Ferrite | Connection 1 Connection 2
802.11abgn Fast

DC Cable No 1.3m No Industrial Hotspot AC/DC Power Supply
802.11abgn Fast

Ethernet Cable No 4.27m No Industrial Hotspot Host Laptop

AC Cable No 0.2m No | AC Mains Host Laptop Power

Supply
DC Cable No 1.5m Yes Host Laptop Host Laptop Power
Supply
Serial to USB 802.11abgn Fast
Cable Yes 2m No Industrial Hotspot Host Laptop
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CONFIGURATIONS

Configuration PROS0222- 3

NORTHWEST

EMC

2014-12-10

Software/Firmware Running during test

Description

Version

RadioLinx Industrial Hotspot Browser

7.1.23

EUT

Description

Manufacturer

Model/Part Number

Serial Number

802.11abgn Fast Industrial Hotspot

ProSoft Technology, Inc.

RLX2-IHNF

000D8DF095CF

AC/DC Power Supply GME GFP241DA-1217B-1 | 1112-0001887

2 dBi Omni-Directional Stub Generic A2502S-OA None

Antenna (3 ea)

Peripherals in test setup boundary

Description Manufacturer | Model/Part Number | Serial Number

Host Laptop Lenovo 2738-CTO L3-C2189 09/02

Host Laptop Power Supply Lenovo 4275276 11S42T75276Z21ZD8V8BC1BS

USB Mouse AST None None

Cables

Cable Type Shield Length (m) Ferrite | Connection 1 Connection 2

DC Cable No 1.3m No 802.1 1_abgn Fast AC/DC Power

Industrial Hotspot Supply
802.11abgn Fast

Ethernet Cable No 4.27m No Industrial Hotspot Host Laptop

AC Cable No 0.2m No | AC Mains Host Laptop
Power Supply

DC Cable No 1.5m Yes Host Laptop Host Laptop
Power Supply

Serial to USB 802.11abgn Fast

Cable Yes 2m No Industrial Hotspot Host Laptop
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MODIFICATIONS

Equipment Modifications

NORTHWEST

EMC

ltem | Date Test Modification Note Disposition of EUT
Output Tegted as No !EMI suppression EUT remained at
1 5/21/2015 Power delivered to devices were added or Northwest EMC
Test Station. modified during this test. following the test.
Occupied Te§ted as No !EMI suppression EUT remained at
2 5/22/2015 Bandwidth delivered to devices were added or Northwest EMC
Test Station. modified during this test. following the test.
Power Tested as No EMI suppression EUT remained at
3 5/22/2015 | Spectral delivered to devices were added or Northwest EMC
Density Test Station. modified during this test. following the test.
Spurious Tested as No EMI suppression EUT remained at
4 5/22/2015 | Conducted delivered to devices were added or Northwest EMC
Emissions Test Station. modified during this test. following the test.
Powerline Tested as No EMI suppression EUT remained at
5 5/22/2015 | Conducted delivered to devices were added or Northwest EMC
Emissions Test Station. modified during this test. following the test.
Spurious Tested as No EMI suppression EUT remained at
6 5/27/2015 | Radiated delivered to devices were added or Northwest EMC
Emissions Test Station. modified during this test. following the test.
Tested as No EMI suppression .
7 6/24/2015 CB:‘;?: II?adr?cee delivered to devices were added or VSVZ:e:OUrLedléte:émg
P Test Station. modified during this test. P '
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NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

TEST DESCRIPTION

The EUT will be powered either directly or indirectly from the AC power line. Therefore, conducted emissions

‘WTD.2015.03.10

PSA-ESCI 2015.03.03, EmiR5 2015.03.24

measurements were made on the AC input of the EUT, or on the AC input of the device used to power the EUT. The AC
power line conducted emissions were measured with the EUT operating at the lowest, the highest, and a middle channel in
the operational band. The EUT was transmitting at the data rate listed in the data sheets. For each mode, the spectrum was

scanned from 150 kHz to 30 MHz. The test setup and procedures were in accordance with ANSI C63.10-2009.

TEST EQUIPMENT

Description Manufacturer Model ID Last Cal. Cal. Due
Receiver Rohde & Schwarz ESCI ARF 5/27/2014 05/27/2015
LISN Solar Electronics 9252-50-R-24-BNC LJK 9/14/2014 09/14/2015
Cable Northwest EMC CE 9kHz-108MHz TXA 9/14/2014 09/14/2015
High Pass Filter TTE H97-100K-50-720B HHZ 9/13/2014 09/13/2015
LISN Solar Electronics 9252-50-R-24-BNC LJL 9/14/2014 09/14/2015
Attenuator Fairview Microwave SA6B10W-20 TQR 9/13/2014 09/13/2015
MEASUREMENT UNCERTAINTY

Description

Expanded k=2 | 2.4 dB -2.4 dB
CONFIGURATIONS INVESTIGATED

PROS0222-3

MODES INVESTIGATED

Transmitting High Channel 11 2462MHz, 802.11(b) 1 Mbps

Transmitting Low Channel 1 2412MHz, 802.11(b) 1 Mbps

Transmitting Mid Channel 6 2437MHz, 802.11(b) 1 Mbps

Report No. PROS0222.2 Rev 01 12/258



NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

‘WTD.2015.03.10

PSA-ESCI 2015.03.03, EmiR5 2015.03.24

EUT: RLX2-IHNF Work Order: PROS0222
Serial Number: 000D8DF095CF Date: 05/22/2015
Customer: ProSoft Technology, Inc. Temperature: 25.1°C
Attendees: None Relative Humidity: 45.8%
Customer Project: | None Bar. Pressure: 1022 mb
Tested By: Jeremiah Darden Job Site: TX01
Power: 110VAC/60Hz Configuration: PROS0222-3
TEST SPECIFICATIONS

Specification: Method:

FCC 15.207:2015 ANSI C63.10:2009

TEST PARAMETERS

Run #: | 5 [ Line: [ High Line | Ext. Attenuation (dB): | 20
COMMENTS

None

EUT OPERATING MODES

Transmitting Low Channel 1 2412MHz, 802.11(b) 1 Mbps

DEVIATIONS FROM TEST STANDARD

None
Quasi Peak Data - vs - Quasi Peak Limit Average Data - vs - Average Limit
100 100
90 90
80 80
70 70
N
60 60
E 3
] o
40 40 |
30 30
20 20
10 10
0 (0]
0 1 10 100 1 10 100
MHz MHz
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RESULTS - Run #5

Quasi Peak Data - vs - Quasi Peak Limit

NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

‘WTD.2015.03.10

Average Data - vs - Average Limit

PSA-ESCI 2015.03.03, EmiR5 2015.03.24

Spec. Spec.

Freq Amp. Factor Adjusted Limit Margin Freq Amp. Factor Adjusted Limit Margin

(MHz) (dBuV) (dB) (dBuV) (dBuV) (dB) (MHz) (dBuV) (dB) (dBuV) (dBuV) (dB)
0.477 27.5 20.0 47.5 56.4 -8.9 0.477 17.0 20.0 37.0 46.4 -9.4
0.439 25.1 20.0 45.1 57.1 -12.0 24.001 18.5 21.0 39.5 50.0 -10.5
0.500 22.5 20.0 42,5 56.0 -13.5 0.414 15.3 20.0 35.3 47.6 -12.3
0.414 23.7 20.0 43.7 57.6 -13.9 0.439 12.9 20.0 32.9 47.1 -14.2
1.113 20.2 20.1 40.3 56.0 -15.7 0.500 11.0 20.0 31.0 46.0 -15.0
24.001 22.8 21.0 43.8 60.0 -16.2 0.693 10.7 20.0 30.7 46.0 -15.3
0.693 19.7 20.0 39.7 56.0 -16.3 1.113 8.6 20.1 28.7 46.0 -17.3
0.379 21.8 20.0 41.8 58.3 -16.5 0.379 10.5 20.0 30.5 48.3 -17.8
CONCLUSION
Pass

Tested By

Report No. PROS0222.2 Rev 01 14/258



NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

‘WTD.2015.03.10

PSA-ESCI 2015.03.03, EmiR5 2015.03.24

EUT: RLX2-IHNF Work Order: PROS0222
Serial Number: 000D8DF095CF Date: 05/22/2015
Customer: ProSoft Technology, Inc. Temperature: 25.1°C
Attendees: None Relative Humidity: 45.8%
Customer Project: | None Bar. Pressure: 1022 mb
Tested By: Jeremiah Darden Job Site: TX01
Power: 110VAC/60Hz Configuration: PROS0222-3
TEST SPECIFICATIONS

Specification: Method:

FCC 15.207:2015 ANSI C63.10:2009

TEST PARAMETERS

Run #: | 6 [ Line: [ Neutral | Ext. Attenuation (dB): | 20
COMMENTS

None

EUT OPERATING MODES

Transmitting Low Channel 1 2412MHz, 802.11(b) 1 Mbps

DEVIATIONS FROM TEST STANDARD

None
Quasi Peak Data - vs - Quasi Peak Limit Average Data - vs - Average Limit
100 100
90 90
80 80
70 70
N

60 60

E 3

] o
40 40
30 30
20 20
10 10
0 (0]

0 1 10 100 1 10 100
MHz MHz
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RESULTS - Run #6

Quasi Peak Data - vs - Quasi Peak Limit

NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

‘WTD.2015.03.10

Average Data - vs - Average Limit

PSA-ESCI 2015.03.03, EmiR5 2015.03.24

Spec. Spec.

Freq Amp. Factor Adjusted Limit Margin Freq Amp. Factor Adjusted Limit Margin

(MHz) (dBuV) (dB) (dBuV) (dBuV) (dB) (MHz) (dBuV) (dB) (dBuV) (dBuV) (dB)
0.470 25.7 20.0 45.7 56.5 -10.8 24.001 18.4 21.0 39.4 50.0 -10.6
0.501 25.1 20.0 45.1 56.0 -10.9 0.470 15.4 20.0 35.4 46.5 -11.1
0.416 26.0 20.0 46.0 57.5 -11.5 0.416 16.3 20.0 36.3 47.5 -11.2
0.441 24.3 20.0 44.3 57.1 -12.8 0.501 12.4 20.0 324 46.0 -13.6
0.390 22.7 20.0 42.7 58.1 -15.4 0.441 12.2 20.0 32.2 471 -14.9
24.001 22.6 21.0 43.6 60.0 -16.4 0.390 11.3 20.0 31.3 48.1 -16.8
0.176 28.0 20.1 48.1 64.7 -16.6 0.835 7.8 20.0 27.8 46.0 -18.2
1.113 19.0 20.1 39.1 56.0 -16.9 1.113 6.2 20.1 26.3 46.0 -19.7
0.835 18.4 20.0 38.4 56.0 -17.6 0.176 13.9 20.1 34.0 54.7 -20.7
CONCLUSION
Pass

Tested By

Report No. PROS0222.2 Rev 01 16/258



NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

‘WTD.2015.03.10

PSA-ESCI 2015.03.03, EmiR5 2015.03.24

EUT: RLX2-IHNF Work Order: PROS0222
Serial Number: 000D8DF095CF Date: 05/22/2015
Customer: ProSoft Technology, Inc. Temperature: 25.1°C
Attendees: None Relative Humidity: 45.8%
Customer Project: | None Bar. Pressure: 1022 mb
Tested By: Jeremiah Darden Job Site: TX01
Power: 110VAC/60Hz Configuration: PROS0222-3
TEST SPECIFICATIONS

Specification: Method:

FCC 15.207:2015 ANSI C63.10:2009

TEST PARAMETERS

Run #: | 7 [ Line: [ High Line | Ext. Attenuation (dB): | 20
COMMENTS

None

EUT OPERATING MODES

Transmitting Mid Channel 6 2437MHz, 802.11(b) 1 Mbps

DEVIATIONS FROM TEST STANDARD

None
Quasi Peak Data - vs - Quasi Peak Limit Average Data - vs - Average Limit
100 100
90 90
80 80
70 70
N
60 60
E 3
] o
40 40 H
30 30
20 20
10 10
0 (0]
0 1 10 100 1 10 100
MHz MHz
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RESULTS - Run #7

Quasi Peak Data - vs - Quasi Peak Limit

NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

Average Data - vs - Average Limit

‘WTD.2015,

.03.10
PSA-ESCI 2015.03.03, EmiR5 2015.03.24

Spec. Spec.

Freq Amp. Factor Adjusted Limit Margin Freq Amp. Factor Adjusted Limit Margin

(MHz) (dBuV) (dB) (dBuV) (dBuV) (dB) (MHz) (dBuV) (dB) (dBuV) (dBuV) (dB)
0.486 27.8 20.0 47.8 56.2 -8.4 0.486 17.3 20.0 37.3 46.2 -8.9
0.465 27.3 20.0 47.3 56.6 -9.3 24.001 18.4 21.0 39.4 50.0 -10.6
0.406 24.4 20.0 44 .4 57.7 -13.3 0.465 15.8 20.0 35.8 46.6 -10.8
0.765 20.4 20.0 40.4 56.0 -15.6 0.406 14.7 20.0 34.7 47.7 -13.0
0.835 20.0 20.0 40.0 56.0 -16.0 0.835 9.3 20.0 29.3 46.0 -16.7
24.001 22.7 21.0 43.7 60.0 -16.3 0.765 9.1 20.0 29.1 46.0 -16.9
1.113 18.5 20.1 38.6 56.0 -17.4 1.394 7.3 20.1 27.4 46.0 -18.6
1.394 17.0 20.1 37.1 56.0 -18.9 1.113 7.1 20.1 27.2 46.0 -18.8
CONCLUSION
Pass

Tested By
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NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

‘WTD.2015.03.10

PSA-ESCI 2015.03.03, EmiR5 2015.03.24

EUT: RLX2-IHNF Work Order: PROS0222
Serial Number: 000D8DF095CF Date: 05/22/2015
Customer: ProSoft Technology, Inc. Temperature: 25.1°C
Attendees: None Relative Humidity: 45.8%
Customer Project: | None Bar. Pressure: 1022 mb
Tested By: Jeremiah Darden Job Site: TX01
Power: 110VAC/60Hz Configuration: PROS0222-3
TEST SPECIFICATIONS

Specification: Method:

FCC 15.207:2015 ANSI C63.10:2009

TEST PARAMETERS

Run #: | 8 [ Line: [ Neutral | Ext. Attenuation (dB): | 20
COMMENTS

None

EUT OPERATING MODES

Transmitting Mid Channel 6 2437MHz, 802.11(b) 1 Mbps

DEVIATIONS FROM TEST STANDARD

None
Quasi Peak Data - vs - Quasi Peak Limit Average Data - vs - Average Limit
100 100
90 90
80 80
70 70
N

60 60

E 3

] o
40 ' 40
30 30
20 20
10 10
0 (0]

0 1 10 100 1 10 100
MHz MHz
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RESULTS - Run #8

Quasi Peak Data - vs - Quasi Peak Limit

NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

Average Data - vs - Average Limit

‘WTD.2015,

.03.10
PSA-ESCI 2015.03.03, EmiR5 2015.03.24

Spec. Spec.

Freq Amp. Factor Adjusted Limit Margin Freq Amp. Factor Adjusted Limit Margin

(MHz) (dBuV) (dB) (dBuV) (dBuV) (dB) (MHz) (dBuV) (dB) (dBuV) (dBuV) (dB)
0.484 26.4 20.0 46.4 56.3 -9.9 0.484 16.4 20.0 36.4 46.3 -9.9
0.506 25.0 20.0 45.0 56.0 -11.0 24.001 18.4 21.0 39.4 50.0 -10.6
0.418 25.9 20.0 45.9 57.5 -11.6 0.418 15.1 20.0 35.1 47.5 -12.4
0.441 241 20.0 441 57.0 -12.9 0.506 12.6 20.0 32.6 46.0 -13.4
0.541 19.9 20.0 39.9 56.0 -16.1 0.441 11.9 20.0 31.9 47.0 -15.1
24.001 22.7 21.0 43.7 60.0 -16.3 0.541 10.1 20.0 30.1 46.0 -15.9
0.177 28.2 20.1 48.3 64.6 -16.3 0.655 7.2 20.0 27.2 46.0 -18.8
0.655 17.8 20.0 37.8 56.0 -18.2 0.177 15.0 20.1 35.1 54.6 -19.5
CONCLUSION
Pass

Tested By
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AC POWERLINE CONDUCTED EMISSIONS

NORTHWEST

EMC

‘WTD.2015.03.10
PSA-ESCI 2015.03.03, EmiR5 2015.03.24

EUT: RLX2-IHNF Work Order: PROS0222
Serial Number: 000D8DF095CF Date: 05/22/2015
Customer: ProSoft Technology, Inc. Temperature: 25.1°C
Attendees: None Relative Humidity: 45.8%
Customer Project: | None Bar. Pressure: 1022 mb
Tested By: Jeremiah Darden Job Site: TX01
Power: 110VAC/60Hz Configuration: PROS0222-3
TEST SPECIFICATIONS

Specification: Method:

FCC 15.207:2015 ANSI C63.10:2009

TEST PARAMETERS

Run #: | 9 [ Line: [ High Line | Ext. Attenuation (dB): | 20
COMMENTS

None

EUT OPERATING MODES

Transmitting High Channel 11 2462MHz, 802.11(b) 1 Mbps

DEVIATIONS FROM TEST STANDARD

None
Quasi Peak Data - vs - Quasi Peak Limit Average Data - vs - Average Limit
100 100
90 90
80 80
70 70
N
60 60
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40 ] 40 |
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RESULTS - Run #9

Quasi Peak Data - vs - Quasi Peak Limit

NORTHWEST
AC POWERLINE CONDUCTED EMISSIONS  FM(

‘WTD.2015.03.10

Average Data - vs - Average Limit

PSA-ESCI 2015.03.03, EmiR5 2015.03.24

Spec. Spec.

Freq Amp. Factor Adjusted Limit Margin Freq Amp. Factor Adjusted Limit Margin

(MHz) (dBuV) (dB) (dBuV) (dBuV) (dB) (MHz) (dBuV) (dB) (dBuV) (dBuV) (dB)
0.486 27.9 20.0 47.9 56.2 -8.3 0.486 17.5 20.0 37.5 46.2 -8.7
0.441 25.9 20.0 45.9 57.0 -11.1 0.417 14.6 20.0 34.6 47.5 -12.9
0.417 23.8 20.0 43.8 57.5 -13.7 0.441 13.1 20.0 33.1 47.0 -13.9
0.402 23.0 20.0 43.0 57.8 -14.8 0.402 12.7 20.0 32.7 47.8 -15.1
0.530 20.6 20.0 40.6 56.0 -15.4 0.530 10.6 20.0 30.6 46.0 -15.4
0.764 20.6 20.0 40.6 56.0 -15.4 0.764 9.6 20.0 29.6 46.0 -16.4
0.175 27.8 20.1 47.9 64.7 -16.8 1.116 6.9 20.1 27.0 46.0 -19.0
1.116 18.8 20.1 38.9 56.0 -17.1 0.175 13.9 20.1 34.0 54.7 -20.7
CONCLUSION
Pass

Tested By
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AC POWERLINE CONDUCTED EMISSIONS

NORTHWEST

EMC

‘WTD.2015.03.10
PSA-ESCI 2015.03.03, EmiR5 2015.03.24

EUT: RLX2-IHNF Work Order: PROS0222
Serial Number: 000D8DF095CF Date: 05/22/2015
Customer: ProSoft Technology, Inc. Temperature: 25.1°C
Attendees: None Relative Humidity: 45.8%
Customer Project: | None Bar. Pressure: 1022 mb
Tested By: Jeremiah Darden Job Site: TX01
Power: 110VAC/60Hz Configuration: PROS0222-3
TEST SPECIFICATIONS

Specification: Method:

FCC 15.207:2015 ANSI C63.10:2009

TEST PARAMETERS

Run #: | 10 [ Line: [ Neutral | Ext. Attenuation (dB): | 20
COMMENTS

None

EUT OPERATING MODES

Transmitting High Channel 11 2462MHz, 802.11(b) 1 Mbps

DEVIATIONS FROM TEST STANDARD

None
Quasi Peak Data - vs - Quasi Peak Limit Average Data - vs - Average Limit
100 100
90 90
80 80
70 70
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60 60
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RESULTS - Run #10

Quasi Peak Data - vs - Quasi Peak Limit

NORTHWEST

AC POWERLINE CONDUCTED EMISSIONS  FM(

‘WTD.2015.03.10

Average Data - vs - Average Limit

PSA-ESCI 2015.03.03, EmiR5 2015.03.24

Spec. Spec.

Freq Amp. Factor Adjusted Limit Margin Freq Amp. Factor Adjusted Limit Margin

(MHz) (dBuV) (dB) (dBuV) (dBuV) (dB) (MHz) (dBuV) (dB) (dBuV) (dBuV) (dB)
0.479 27.9 20.0 47.9 56.3 -8.4 0.479 17.7 20.0 37.7 46.3 -8.6
0.503 25.3 20.0 45.3 56.0 -10.7 24.001 18.5 21.0 39.5 50.0 -10.5
0.409 25.4 20.0 45.4 57.7 -12.3 0.409 16.4 20.0 36.4 47.7 -11.3
0.438 24.3 20.0 44.3 57.1 -12.8 0.503 12.7 20.0 32.7 46.0 -13.3
0.530 21.6 20.0 41.6 56.0 -14.4 0.530 10.4 20.0 30.4 46.0 -15.6
24.001 22.7 21.0 43.7 60.0 -16.3 0.438 11.0 20.0 31.0 47.1 -16.1
0.834 18.7 20.0 38.7 56.0 -17.3 0.834 8.1 20.0 28.1 46.0 -17.9
0.677 17.6 20.0 37.6 56.0 -18.4 0.677 7.6 20.0 27.6 46.0 -18.4
CONCLUSION
Pass

Tested By
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PSA-ESCI 2015.03.03

SPURIOUS RADIATED
EMISSIONS

description

Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data. The test
data represents the configuration / operating mode/ model that produced the highest emission levels as compared to the specification

limit.

CHANNELS OF OPERATION

Low Ch. 1 (2412MHz)

Mid Ch. 6 (2437MHz)

High Ch. 11 (2462MHz)

Ch. 1/5 (2422MHz)

Ch. 4/8 (2437MHz)

Ch. 7/11 (2452MHz)

MODES OF OPERATION

1 Mbps

11 Mbps

6 Mbps

36 Mbps

54 Mbps

MCS0

MCS7

POWER SETTINGS INVESTIGATED

110VAC/60Hz

CONFIGURATIONS INVESTIGATED

PROS0222 - 2

FREQUENCY RANGE INVESTIGATED

Start Frequency [30 MHz

[Stop Frequency [26000 MHz

SAMPLE CALCULATIONS

Radiated Emissions: Field Strength = Measured Level + Antenna Factor + Cable Factor - Amplifier Gain + Distance Adjustment Factor + External Attenuation

TEST EQUIPMENT

Interval
Description Manufacturer Model ID Last Cal. (mo)

Pre-Amplifier Miteq JSDQK42-18004000-60-5P PAM 11/21/2014 12
Cable Northwest EMC 18-40GHz TXE 11/21/2014 12
Antenna, Double Ridge Guide Horn A.H. Systems, Inc. SAS-574 AXW 4/23/2014 24
Pre-Amplifier Miteq AMF-6F-12001800-30-10P PAL 10/27/2014 12
Antenna, Horn ETS Lindgren 3160-08 AJG NCR 0
Pre-Amplifier Miteq AMF-6F-08001200-30-10P PAK 10/27/2014 12
TX02 Cable Northwest EMC 8-18GHz TXD 10/27/2014 12
Antenna, Horn ETS Lindgren 3160-07 AJF NCR 0
High Pass Filter, 2.8 - 18 GHz Micro-Tronics HPM50111 HHX 8/18/2014 12
Attenuator Fairview Microwave SA18H-20 TKQ NCR 0
Pre-Amplifier Miteq AMF-3D-00100800-32-13P PAJ 9/22/2014 12
TX02 Cable Northwest EMC 1-8.2 GHz TXC 9/22/2014 12
Antenna, Horn ETS Lindgren 3115 AJL 9/15/2014 24
Low Pass Filter, 0 - 1000 MHz Micro-Tronics LPM50004 HHV 8/18/2014 12
Spectrum Analyzer Agilent N9010A AFL 6/20/2014 12
TX02 Cable Northwest EMC RE 9kHz - 1GHz TXB 9/22/2014 12
Pre-Amplifier Miteq AM-1551 PAH 9/13/2014 12
Antenna, Biconilog ETS Lindgren 3143B AYF 4/7/2014 24

TEST DESCRIPTION

The highest gain of each type of antenna to be used with the EUT was tested. The EUT was configured for low, mid, and high band
transmit frequencies. For each configuration, the spectrum was scanned throughout the specified range. In addition, measurements
were made in the restricted bands to verify compliance.

While scanning, emissions from the EUT were maximized by rotating the EUT on a turntable, adjusting the position of the EUT and the
EUT antenna in three orthogonal axis, and adjusting measurement antenna height and polarization. A preamp and high pass filter were
used for this test in order to provide sufficient measurement sensitivity.
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oats

PSA-ESCI 2015.03.03
EmiR5 2015.03.24

SPURIOUS RADIATED EMISSIONS

Work Order:

PROS0222

Date:

05/27/15

Project:

None

Temperature:

25.6 °C

Job Site:

TX02

Humidity:

44.3% RH

Serial Number:

000D8DF095CF

Barometric Pres.:

1022 mbar

Tested by:[Jonathan Kiefer, Jeremiah Darden

EUT:

RLX2-IHNF

Configuration:

2

Customer:

ProSoft Technology, Inc.

Attendees:

None

EUT Power:

110VAC/60Hz

Operating Mode:

Continuously Transmitting 802.11bgn

Deviations:

None

Comments:

PK and AVG (RMS) data. See comments on data for channel, data rate and orientation.

Test Specifications

Test Method

FCC 15.247:2015

ANSI C63.10:2009

Run#[ 19 | TestDistance(m)[ 3 [ Antenna Height(s) 1 to 4(m) Result Pass
80
70 l
60 i
50 ; i I
E ! .
3 40 |
= $ s
30 ’
20
10
0
10 100 1000 10000 100000
MHz EMPK ®AV ®QP
Polarity/
External Transducer Distance Compared to
Freq Amplitude Factor Antenna Height Azimuth Test Distance | Attenuation Type Detector Adjustment Adjusted Spec. Limit Spec.
(MHz) (dBuV) (dB) (meters) (degrees) (meters) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Comments
2483.840 385 -4.7 1.0 315.0 3.0 20.0 Horz AV 0.0 53.8 54.0 -0.2 High Ch. 11 (2462MHz), 6 Mbps, EUT Vertical
2484.267 58.0 -4.7 1.0 315.0 3.0 20.0 Horz PK 0.0 733 74.0 -0.7 High Ch. 11 (2462MHz), 6 Mbps, EUT Vertical
2483.563 57.4 -4.7 1.5 99.9 3.0 20.0 Horz PK 0.0 727 74.0 -1.3 High Ch. 11 (2462MHz), 6 Mbps, EUT On Side
2484.390 37.3 -4.7 1.0 315.0 3.0 20.0 Horz AV 0.0 52.6 54.0 -1.4 High Ch. 11 (2462MHz), 36 Mbps,EUT Vertical
2483.500 37.0 -4.7 1.5 99.9 3.0 20.0 Horz AV 0.0 52.3 54.0 -1.7 High Ch. 11 (2462MHz), 6 Mbps, EUT On Side
2484.377 56.6 -4.7 1.0 315.0 3.0 20.0 Horz PK 0.0 719 74.0 -21 High Ch. 11 (2462MHz), 36 Mbps, EUT Vertical
2483.500 36.0 -4.7 35 315.0 3.0 20.0 Horz AV 0.0 51.3 54.0 27 High Ch. 11 (2462MHz), 54 Mbps, EUT Vertical
2483.500 36.0 -4.7 35 315.0 3.0 20.0 Horz AV 0.0 51.3 54.0 -2.7 High Ch. 11 (2462MHz), MCS7, EUT Vertical
2483.500 35.6 -4.7 1.0 351.0 3.0 20.0 Vert AV 0.0 50.9 54.0 =31 High Ch. 11 (2462MHz), 6 Mbps, EUT Horizontal
2483.500 34.1 -4.7 1.5 123.0 3.0 20.0 Vert AV 0.0 49.4 54.0 -4.6 High Ch. 11 (2462MHz), 6 Mbps, EUT Vertical
2390.000 441 -4.8 25 141.9 3.0 10.0 Horz AV 0.0 49.3 54.0 -4.7 Low Ch. 1 (2412 MHz), 6 Mbps, EUT Vertical
2483.500 33.5 -4.7 35 90.0 3.0 20.0 Horz AV 0.0 48.8 54.0 -5.2 High Ch. 11 (2462MHz), 1 Mbps, EUT Vertical
2483.500 32.8 -4.7 1.0 315.0 3.0 20.0 Horz AV 0.0 481 54.0 -59 High Ch. 11 (2462MHz), MCSO0, EUT Vertical
2483.500 324 -4.7 22 253.0 3.0 20.0 Vert AV 0.0 477 54.0 -6.3 High Ch. 11 (2462MHz), 6 Mbps, EUT On Side
2390.000 62.0 -4.8 25 141.9 3.0 10.0 Horz PK 0.0 67.2 74.0 -6.8 Low Ch. 1 (2412MHz), 6 Mbps, EUT Vertical
2483.500 31.8 -4.7 1.0 315.0 3.0 20.0 Horz AV 0.0 471 54.0 -6.9 High Ch. 11 (2462MHz), 11 Mbps, EUT Vertical
2483.500 51.6 -4.7 1.5 123.0 3.0 20.0 Vert PK 0.0 66.9 74.0 =71 High Ch. 11 (2462MHz), 6 Mbps, EUT Vertical
2483.500 514 -4.7 22 253.0 3.0 20.0 Vert PK 0.0 66.7 74.0 -7.3 High Ch. 11 (2462MHz), 6 Mbps, EUT On Side
2483.500 51.4 -4.7 35 315.0 3.0 20.0 Horz PK 0.0 66.7 74.0 -7.3 High Ch. 11 (2462MHz), 54 Mbps, EUT Vertical
2483.500 51.2 -4.7 1.0 351.0 3.0 20.0 Vert PK 0.0 66.5 74.0 -7.5 High Ch. 11 (2462MHz), 6 Mbps, EUT Horizontal
2483.500 31.1 -4.7 1.0 201.9 3.0 20.0 Horz AV 0.0 46.4 54.0 -76 High Ch. 11 (2462MHz), 6 Mbps, EUT Horizontal
2483.500 50.0 -4.7 35 315.0 3.0 20.0 Horz PK 0.0 65.3 74.0 -8.7 High Ch. 11 (2462MHz), MCS7, EUT Vertical
2390.000 38.9 -4.8 20 90.0 3.0 10.0 Horz AV 0.0 441 54.0 -9.9 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
4823.992 36.2 79 1.7 60.0 3.0 0.0 Vert AV 0.0 441 54.0 -9.9 Low Ch. 1 (2412MHz), 1 Mbps, EUT Horizontal
4823.942 35.2 7.9 4.0 115.0 3.0 0.0 Horz AV 0.0 431 54.0 -10.9 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
4873.967 343 8.0 1.0 319.0 3.0 0.0 Vert AV 0.0 423 54.0 -11.7 Mid Channel 6 (2437MHz), 1 Mbps, EUT Horizontal
2483.500 46.5 -4.7 1.0 315.0 3.0 20.0 Horz PK 0.0 61.8 74.0 -12.2 High Ch. 11 (2462MHz), MCS0, EUT Vertical
4923.967 33.6 8.1 21 194.0 3.0 0.0 Vert AV 0.0 417 54.0 -12.3 High Ch. 11 (2462MHz), 1 Mbps, EUT Horizontal
4823.983 33.8 79 1.0 118.9 3.0 0.0 Horz AV 0.0 4.7 54.0 -12.3 Low Ch. 1 (2412MHz), 1 Mbps, EUT On Side
7312.433 274 13.4 1.0 325.0 3.0 0.0 Horz AV 0.0 40.8 54.0 -13.2 Mid Ch. 6 (2437MHz), 1 Mbps, EUT Vertical
7266.933 274 13.3 1.0 129.0 3.0 0.0 Vert AV 0.0 40.7 54.0 -13.3 Ch. 1/5 (2422MHz), MCS7, EUT Horizontal
7387.758 273 13.4 1.0 145.0 3.0 0.0 Horz AV 0.0 40.7 54.0 -13.3 High Ch. 11 (2462MHz), 1 Mbps, EUT Vertical
7313.342 273 13.4 1.0 151.0 3.0 0.0 Vert AV 0.0 40.7 54.0 -13.3 Ch. 4/8 (2437MHz), MCS7, EUT Horizontal
7312.842 273 13.4 1.0 63.0 3.0 0.0 Vert AV 0.0 40.7 54.0 -13.3 Mid Ch. 6 (2437MHz), 1 Mbps, EUT Horizontal
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Polarity/
External Transducer Distance Compared to
Freq Amplitude Factor Antenna Height | Azimuth Test Distance | Attenuation Type Detector Adjustment Adjusted Spec. Limit Spec.
(MHz) (dBuV) (dB) (meters) (degrees) (meters) (dB) (dB) (dBuV/m) (dBuV/m) (dB)
Comments
7267.617 27.3 133 1.0 12.0 3.0 0.0 Horz AV 0.0 40.6 54.0 -13.4 Ch. 1/5 (2422MHz), MCS7, EUT Vertical
7387.642 27.2 13.4 1.0 117.9 3.0 0.0 Vert AV 0.0 40.6 54.0 -13.4 High Ch. 11 (2462MHz), 1 Mbps, EUT Horizontal
7312.333 27.2 134 1.0 310.9 3.0 0.0 Horz AV 0.0 40.6 54.0 -13.4 Ch. 4/8 (2437MHz), MCS7, EUT Vertical
7357.000 271 13.4 1.0 222.0 3.0 0.0 Horz AV 0.0 40.5 54.0 -13.5 Ch. 7/11 (2452MHz), MCS7, EUT Vertical
7354.592 271 134 1.0 292.9 3.0 0.0 Vert AV 0.0 40.5 54.0 -13.5 Ch. 7/11 (2452MHz), MCS7, EUT Horizontal
4873.983 322 8.0 1.0 126.0 3.0 0.0 Horz AV 0.0 40.2 54.0 -13.8 Mid Ch. 6 (2437MHz), 1 Mbps, EUT Vertical
4923.975 32.0 8.1 11 93.0 3.0 0.0 Horz AV 0.0 40.1 54.0 -13.9 High Ch. 11 (2462MHz), 1 Mbps, EUT Vertical
2483.813 44.2 -4.7 35 90.0 3.0 20.0 Horz PK 0.0 59.5 74.0 -14.5 High Ch. 11 (2462MHz), 1 Mbps, EUT Vertical
2483.853 42.8 -4.7 1.0 315.0 3.0 20.0 Horz PK 0.0 58.1 74.0 -15.9 High Ch. 11 (2462MHz), 11 Mbps, EUT Vertical
2483.500 428 -4.7 1.0 201.9 3.0 20.0 Horz PK 0.0 58.1 74.0 -15.9 High Ch. 11 (2462MHz), 6 Mbps, EUT Horizontal
4823.992 29.8 7.9 1.0 111.0 3.0 0.0 Vert AV 0.0 37.7 54.0 -16.3 Low Ch. 1 (2412MHz), 1 Mbps, EUT On Side
14474.400 26.4 10.6 1.0 237.9 3.0 0.0 Horz AV 0.0 37.0 54.0 -17.0 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
4821.525 291 7.9 1.0 285.9 3.0 0.0 Horz AV 0.0 37.0 54.0 -17.0 Low Ch. 1 (2412MHz), 1 Mbps, EUT Horizontal
4821.542 289 79 1.0 93.0 3.0 0.0 Vert AV 0.0 36.8 54.0 -17.2 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
14472.890 25.0 10.6 1.0 39.0 3.0 0.0 Vert AV 0.0 35.6 54.0 -18.4 Low Ch. 1 (2412MHz), 1 Mbps, EUT Horizontal
4823.667 277 79 1.0 297.0 3.0 0.0 Vert AV 0.0 35.6 54.0 -18.4 Low Ch. 1 (2412MHz), 36 Mbps, EUT Horizontal
4823.450 27.5 79 1.0 291.9 3.0 0.0 Vert AV 0.0 35.4 54.0 -18.6 Low Ch. 1 (2412MHz), 6 Mbps, EUT Horizontal
4821.567 275 79 1.0 337.0 3.0 0.0 Vert AV 0.0 354 54.0 -18.6 Low Ch. 1 (2412MHz), 11 Mbps, EUT Horizontal
4821.592 27.4 7.9 1.0 295.0 3.0 0.0 Vert AV 0.0 35.3 54.0 -18.7 Low Ch. 1 (2412MHz), MCS0, EUT Horizontal
4821.733 27.3 79 1.0 92.0 3.0 0.0 Vert AV 0.0 35.2 54.0 -18.8 Low Ch. 1 (2412MHz), MCS?7, EUT Horizontal
4821.708 27.3 7.9 14 228.0 3.0 0.0 Vert AV 0.0 35.2 54.0 -18.8 Low Ch. 1 (2412MHz), 54 Mbps, EUT Horizontal
2390.000 49.8 -4.8 20 90.0 3.0 10.0 Horz PK 0.0 55.0 74.0 -19.0 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
4841.525 26.8 7.9 1.0 164.0 3.0 0.0 Vert AV 0.0 34.7 54.0 -19.3 Ch. 1/5 (2422MHz), MCS7, EUT Horizontal
4905.017 26.4 8.1 1.0 303.9 3.0 0.0 Horz AV 0.0 345 54.0 -19.5 Ch. 7/11 (2452MHz), MCS7, EUT Vertical
4903.608 26.4 8.1 26 234.0 3.0 0.0 Vert AV 0.0 34.5 54.0 -19.5 Ch. 7/11 (2452MHz), MCS7, EUT Horizontal
4842.183 26.5 79 1.0 261.0 3.0 0.0 Horz AV 0.0 34.4 54.0 -19.6 Ch. 1/5 (2422MHz), MCS7, EUT Vertical
4871.892 26.4 8.0 1.2 720 3.0 0.0 Horz AV 0.0 34.4 54.0 -19.6 Ch. 4/8 (2437MHz), MCS7, EUT Vertical
4871.833 26.4 8.0 1.0 121.0 3.0 0.0 Vert AV 0.0 34.4 54.0 -19.6 Ch. 4/8 (2437MHz), MCS7, EUT Horizontal
7310.967 39.3 134 1.0 151.0 3.0 0.0 Vert PK 0.0 52.7 74.0 -21.3 Ch. 4/8 (2437MHz), MCS7, EUT Horizontal
7309.292 39.1 134 1.0 310.9 3.0 0.0 Horz PK 0.0 525 74.0 -215 Ch. 4/8 (2437MHz), MCS7, EUT Vertical
7313.442 39.0 134 1.0 325.0 3.0 0.0 Horz PK 0.0 52.4 74.0 -21.6 Mid Ch. 6 (2437MHz), 1 Mbps, EUT Vertical
7266.650 39.0 13.3 1.0 129.0 3.0 0.0 Vert PK 0.0 52.3 74.0 -21.7 Ch. 1/5 (2422MHz), MCS7, EUT Horizontal
7265.358 39.0 133 1.0 12.0 3.0 0.0 Horz PK 0.0 52.3 74.0 -21.7 CH. 1/5 (2422MHz), MCS7, EUT Vertical
7386.758 38.8 134 1.0 145.0 3.0 0.0 Horz PK 0.0 522 74.0 -21.8 High Ch. 11 (2462MHz), 1 Mbps, EUT Vertical
7355.050 38.8 134 1.0 292.9 3.0 0.0 Vert PK 0.0 52.2 74.0 -21.8 Ch. 7/11 (2452MHz), MCS7, EUT Horizontal
7387.333 38.7 134 1.0 117.9 3.0 0.0 Vert PK 0.0 52.1 74.0 -21.9 High Ch. 11 (2462MHz), 1 Mbps, EUT Horizontal
7356.208 38.6 134 1.0 222.0 3.0 0.0 Horz PK 0.0 52.0 74.0 -22.0 Ch. 7/11 (2452MHz), MCS7, EUT Vertical
7310.333 38.6 134 1.0 63.0 3.0 0.0 Vert PK 0.0 52.0 74.0 -22.0 Mid Ch. 6 (2437MHz), 1 Mbps, EUT Horizontal
4824.317 43.1 79 1.7 60.0 3.0 0.0 Vert PK 0.0 51.0 74.0 -23.0 Low Ch. 1 (2412MHz), 1 Mbps, EUT Horizontal
4823.858 42.6 7.9 4.0 115.0 3.0 0.0 Horz PK 0.0 50.5 74.0 -235 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
4823.725 421 79 1.0 118.9 3.0 0.0 Horz PK 0.0 50.0 74.0 -24.0 Low Ch. 1 (2412MHz), 1 Mbps, EUT On Side
4874.133 41.9 8.0 1.0 319.0 3.0 0.0 Vert PK 0.0 49.9 74.0 -24.1 Mid Ch. 6 (2437MHz), 1 Mbps, EUT Horizontal
4822.183 41.5 79 1.0 285.9 3.0 0.0 Horz PK 0.0 49.4 74.0 -24.6 Low Ch. 1 (2412MHz), 1 Mbps, EUT Horizontal
4923.900 41.0 8.1 21 194.0 3.0 0.0 Vert PK 0.0 49.1 74.0 -24.9 High Ch. 11 (2462MHz), 1 Mbps, EUT Horizontal
4824.258 40.9 79 1.0 111.0 3.0 0.0 Vert PK 0.0 48.8 74.0 -25.2 Low Ch. 1 (2412MHz), 1 Mbps, EUT On Side
4821.942 40.9 79 1.0 93.0 3.0 0.0 Vert PK 0.0 48.8 74.0 -25.2 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
4874.333 40.6 8.0 1.0 126.0 3.0 0.0 Horz PK 0.0 48.6 74.0 -25.4 Mid Ch. 6 (2437MHz), 1 Mbps, EUT Vertical
14472.760 37.9 10.6 1.0 237.9 3.0 0.0 Horz PK 0.0 48.5 74.0 -25.5 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
4923.950 39.8 8.1 11 93.0 3.0 0.0 Horz PK 0.0 479 74.0 -26.1 High Ch. 11 (2462MHz), 1 Mbps, EUT Vertical
12310.280 28.4 -0.6 1.0 93.0 3.0 0.0 Vert AV 0.0 27.8 54.0 -26.2 High Ch. 11 (2462MHz), 1 Mbps, EUT Horizontal
12187.310 28.5 -0.8 1.0 267.9 3.0 0.0 Horz AV 0.0 277 54.0 -26.3 Mid Ch. 6 (2437MHz), 1 Mbps, EUT Vertical
12186.870 28.5 -0.8 1.0 336.0 3.0 0.0 Vert AV 0.0 27.7 54.0 -26.3 Mid Ch. 6 (2437MHz), 1 Mbps, EUT Horizontal
12309.790 28.3 -0.6 1.0 357.9 3.0 0.0 Horz AV 0.0 277 54.0 -26.3 High Ch. 11 (2462MHz), 1 Mbps, EUT Vertical
4822.925 39.3 79 1.0 297.0 3.0 0.0 Vert PK 0.0 47.2 74.0 -26.8 Low Ch. 1 (2412MHz), 36 Mbps, EUT Horizontal
14469.560 36.5 10.7 1.0 39.0 3.0 0.0 Vert PK 0.0 47.2 74.0 -26.8 Low Ch. 1 (2412MHz), 1 Mbps, EUT Horizontal
12060.780 28.3 -1.2 1.0 159.9 3.0 0.0 Vert AV 0.0 271 54.0 -26.9 Low Ch. 1 (2412MHz), 1 Mbps, EUT Horizontal
4823.025 39.0 79 1.0 337.0 3.0 0.0 Vert PK 0.0 46.9 74.0 =271 Low Ch. 1 (2412MHz), 11 Mbps, EUT Horizontal
4822.767 39.0 79 14 228.0 3.0 0.0 Vert PK 0.0 46.9 74.0 -27.1 Low Ch. 1 (2412MHz), 54 Mbps, EUT Horizontal
4821.892 39.0 79 1.0 295.0 3.0 0.0 Vert PK 0.0 46.9 74.0 -27.1 Low Ch. 1 (2412MHz), MCSO0, EUT Horizontal
4823.342 38.9 79 1.0 291.9 3.0 0.0 Vert PK 0.0 46.8 74.0 -27.2 Low Ch. 1 (2412MHz), 6 Mbps, EUT Horizontal
4822.283 38.8 79 1.0 92.0 3.0 0.0 Vert PK 0.0 46.7 74.0 -27.3 Low Ch. 1 (2412MHz), MCS7, EUT Horizontal
4842.625 38.5 79 1.0 164.0 3.0 0.0 Vert PK 0.0 46.4 74.0 -27.6 Ch. 1/5 (2422MHz), MCS7, EUT Horizontal
4871.825 38.2 8.0 1.2 720 3.0 0.0 Horz PK 0.0 46.2 74.0 -27.8 Ch. 4/8 (2437MHz), MCS7, EUT Vertical
4842.142 38.1 79 1.0 261.0 3.0 0.0 Horz PK 0.0 46.0 74.0 -28.0 Ch. 1/5 (2422MHz), MCS7, EUT Vertical
4905.167 37.9 8.1 1.0 303.9 3.0 0.0 Horz PK 0.0 46.0 74.0 -28.0 Ch. 7/11 (2452MHz), MCS7, EUT Vertical
4902.317 37.8 8.1 26 234.0 3.0 0.0 Vert PK 0.0 459 74.0 -28.1 Ch. 7/11 (2452MHz), MCS7, EUT Horizontal
12062.320 26.9 -1.2 1.0 206.0 3.0 0.0 Horz AV 0.0 257 54.0 -28.3 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
4873.508 37.7 8.0 1.0 121.0 3.0 0.0 Vert PK 0.0 457 74.0 -28.3 Ch. 4/8 (2437MHz), MCS7, EUT Horizontal
12059.360 421 -1.2 1.0 206.0 3.0 0.0 Horz PK 0.0 40.9 74.0 -33.1 Low Ch. 1 (2412MHz), 1 Mbps, EUT Vertical
12310.900 40.1 -0.6 1.0 93.0 3.0 0.0 Vert PK 0.0 39.5 74.0 -34.5 High Ch. 11 (2462MHz), 1 Mbps, EUT Horizontal
12312.110 40.0 -0.6 1.0 357.9 3.0 0.0 Horz PK 0.0 39.4 74.0 -34.6 High Ch. 11 (2462MHz), 1 Mbps, EUT Vertical
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Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Interval
Description Manufacturer Model ID Last Cal. (mo)
Signal Generator, 40 GHz Agilent N5173B TIW 7/15/2014 36
DC Block, 40 GHz Fairview Microwave SD3379 AMM 2/27/2015 12
Attenuator, 20dB, 40 GHz Fairview Microwave SA4018-20 TQY 2/27/2015 12
Spectrum Analyzer Agilent E4440A AFD 7/14/2014 12

TEST DESCRIPTION

The spurious RF conducted emissions at the edges of the authorized bands were measured with the EUT set to low and high
transmit frequencies in each available band. The channels closest to the band edges were selected. The measurement was
made using a direct connection between the RF output of the EUT and the spectrum analyzer. The EUT was transmitting at the
data rate(s) listed in the datasheet.

The spectrum was scanned below the lower band edge and above the higher band edge.
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EUT:[RLX2-IHNF Work Order: | PROS0222
Serial Number:|000D8DF095CF Date:|05/21/15
Customer:| ProSoft Technology, Inc. Temperature:|25.0°C
Att None Humidity:|43%
Project:[None Barometric Pres.:| 1023 mbar
Tested by:|Jonathan Kiefer Jeremiah Darden Power:[120V/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 JANSI C63.10:2009
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz. Tested the modulation types that produced the highest conducted output power for b,g, and n modes for each chain.
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Value Limit
(dBc) < (dBc) Result
20 MHz
Chain A
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz -43.77 -20 Pass
High Channel 11, 2462 MHz -59.79 -20 Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz -27.6 -20 Pass
High Channel 11, 2462 MHz -45.61 -20 Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz -30.72 -20 Pass
High Channel 11, 2462 MHz -52.18 -20 Pass
Chain B
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz -43.94 -20 Pass
High Channel 11, 2462 MHz -59.64 -20 Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz -29.35 -20 Pass
High Channel 11, 2462 MHz -46.53 -20 Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz -31.65 -20 Pass
High Channel 11, 2462 MHz -49.48 -20 Pass
Chain C
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz -43.34 -20 Pass
High Channel 11, 2462 MHz -60.18 -20 Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz -30.52 -20 Pass
High Channel 11, 2462 MHz -50.86 -20 Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz -31.32 -20 Pass
High Channel 11, 2462 MHz -52.73 -20 Pass
Report No. PROS0222.2 Rev 01 29/258
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20 MHz, Chain A, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz

Value Limit
(dBc) < (dBc) Result
| | | | | -43.77 | -20 | Pass |

#Atten 18 dB
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20 MHz, Chain A, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz

Value Limit
(dBc) < (dBc) Result
| | | | [ 5979 | 20 | Pass |
e Agilent 15:05:01 May 21, 2015 R T

EMC, Inc
; #Htten 168 dB
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20 MHz, Chain A, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | -27.6 | -20 | Pass |

20 MHz, Chain A, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | -45.61 | -20 | Pass ]
% Agilent 15:09:12 May 21, 2015 R T

EMC, Inc
; #Htten 168 dB
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20 MHz, Chain A, 802.11(n) MCSO, Low Channel 1, 2412 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | 3072 | -20 | Pass |

20 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | 5218 | -20 | Pass ]
e Agilent 15:12:18 May 21, 2015 R T

EMC, Inc
; #Htten 168 dB
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#Atten 18 dB

20 MHz, Chain B, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Value Limit
(dBc) < (dBc) Result
[ [ | | [ 4394 | 20 [ Pass |
R T

20 MHz, Chain B, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | -59.64 | -20 | Pass ]
% Agilent 14:56:57 May 21, 2015 R T

EMC, Inc
; #Htten 168 dB
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20 MHz, Chain B, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz

Value Limit
(dBc) < (dBc) Result
| | | | | -29.35 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain B, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz

Value Limit
(dBc) < (dBc) Result
| | | | [ 4653 | 20 | Pass |
e Agilent 15:04:26 May 21, 2015 R T

EMC, Inc
; #Htten 168 dB
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20 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Value Limit
(dBc) < (dBc) Result
[ [ [ [ [ 3165 | -20 [ Pass |

5 Agilent 14:53:12 May 21, 2615 R T

20 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2462 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | -49.48 | -20 | Pass ]
e Agilent 14:54:32 May 21, 2015 R T

EMC, Inc
; #Htten 168 dB
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20 MHz, Chain C, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | 4334 | -20 Pass |

#Atten 18 dB

20 MHz, Chain C, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | 60.18 | -20 Pass ]
% Agilent 14:45:35 May 21, 2015 R T

EMC, Inc
; #Htten 168 dB
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20 MHz, Chain C, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | 3052 | -20 | Pass |

20 MHz, Chain C, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | -50.86 | -20 | Pass ]
% Agilent 14:47:54 May 21, 2015 R T

EMC, Inc
; #Htten 168 dB
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20 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | 3132 | -20 | Pass |

20 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2462 MHz
Value Limit
(dBc) < (dBc) Result
| | | | [ 5273 ] -20 | Pass |
e Agilent 14:50:57 May 21, 2015 R T

EMC, Inc
; #Htten 168 dB
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EUT:[RLX2-IHNF Work Order: | PROS0222
Serial Number:|000D8DF095CF Date:|06/24/15
Customer:| ProSoft Technology, Inc. Temperature:|25°C
Att None Humidity:|43%
Project:[None Barometric Pres.:| 1023 mbar
Tested by:|Jonathan Kiefer, Jeremiah Darden Power:[120V/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 JANSI C63.10:2009
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz. Tested the modulation types that produced the highest conducted output power for b,g, and n modes for each chain.
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Value Limit
(dBc) < (dBc) Result
40 MHz
Chain C
802.11(n) MCS7
Low Channel 1, 2422 MHz -29.79 -20 Pass
High Channel 11, 2452 MHz -46.64 -20 Pass
Chain B
802.11(n) MCSO
Low Channel 1, 2422 MHz -27.52 -20 Pass
High Channel 11, 2452 MHz -42.59 -20 Pass
Chain A
802.11(n) MCS7
Low Channel 1, 2422 MHz -29.44 -20 Pass
High Channel 11, 2452 MHz -42.86 -20 Pass
Report No. PROS0222.2 Rev 01 39/258
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40 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | 2979 | -20 | Pass |
e Agilent B8:16:41  Jun 24, 2815 R T

M, Inc
#Atten 18 dB

40 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2452 MHz
Value Limit
(dBc) < (dBc) Result
| [ [ [ [ 4664 | 20 | Pass |
e Agilent B8:15:13 Jun 24, 2015 R T

EMC, Inc
; #Htten 168 dB
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40 MHz, Chain B, 802.11(n) MCSO0, Low Channel 1, 2422 MHz
Value Limit
(dBc) < (dBc) Result
[ [ [ [ [ 2752 | -20 [ Pass |
e Agilent B8:12:31  Jun 24, 2815 R T

M, Inc
#Atten 18 dB

40 MHz, Chain B, 802.11(n) MCSO0, High Channel 11, 2452 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | 4259 | -20 | Pass ]
e Agilent B8:13:13  Jun 24, 2015 R T

EMC, Inc
; #Htten 168 dB
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40 MHz, Chain A, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | -29.44 | -20 | Pass |
e Agilent B8:05:24  Jun 24, 2015 R T

M, Inc
#Atten 18 dB

40 MHz, Chain A, 802.11(n) MCS?7, High Channel 11, 2452 MHz
Value Limit
(dBc) < (dBc) Result
| | | | | 4286 | -20 | Pass ]
e Agilent B8:10:07 Jun 24, 2015 R T

EMC, Inc
; #Htten 168 dB

[
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Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Interval
Description Manufacturer Model ID Last Cal. (mo)
Signal Generator, 40 GHz Agilent N5173B TIW 7/15/2014 36
DC Block, 40 GHz Fairview Microwave SD3379 AMM 2/27/2015 12
Attenuator, 20dB, 40 GHz Fairview Microwave SA4018-20 TQY 2/27/2015 12
Spectrum Analyzer Agilent E4440A AFD 7/14/2014 12

TEST DESCRIPTION

The spurious RF conducted emissions were measured with the EUT set to low, medium and high transmit frequencies. The
measurements were made using a direct connection between the RF output of the EUT and the spectrum analyzer. The EUT
was transmitting at the data rate(s) listed in the datasheet. For each transmit frequency, the spectrum was scanned throughout
the specified frequency range.
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| RLX2-IHNF Work Order: [ PROS0222
Serial Number: | 000D8DF095CF Date: [ 05/22/15
Customer: | ProSoft Technology, Inc. Temperature: [24.4°C
Attendees: |None 44%
:|None 1021 mbar
Tested by:| Jonathan Kiefer, Jeremiah Darden Power: [ 120V/60Hz TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 [ANSI C63.10:2009
]
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz. Tested the ion types that p the highest output power for b,g, and n modes for each chain.
DEVIATIONS FROM TEST STANDARD
[None
Configuration # 1
Signature
Frequency Value Limit
Range (dBc) < (dBc) Result
20 MHz
Chain A
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz Fundamental N/A N/A N/A
Low Channel 1, 2412 MHz 30 MHz - 12.5 GHz -59.35 -20 Pass
Low Channel 1, 2412 MHz 12.5 GHz - 25 GHz -58.18 -20 Pass
Mid Channel 6, 2437 MHz Fundamental N/A N/A N/A
Mid Channel 6, 2437 MHz 30 MHz - 12.5 GHz -61.77 -20 Pass
Mid Channel 6, 2437 MHz 12.5 GHz - 25 GHz -58.76 -20 Pass
High Channel 11, 2462 MHz Fundamental N/A N/A N/A
High Channel 11, 2462 MHz 30 MHz - 12.5 GHz -61.73 -20 Pass
High Channel 11, 2462 MHz 12.5 GHz - 25 GHz -59.11 -20 Pass
802.11(a) 6 Mbps
Low Channel 1, 2412 MHz Fundamental N/A N/A N/A
Low Channel 1, 2412 MHz 30 MHz - 12.5 GHz -49.93 -20 Pass
Low Channel 1, 2412 MHz 12.5 GHz - 25 GHz -53.06 -20 Pass
Mid Channel 6, 2437 MHz Fundamental N/A N/A N/A
Mid Channel 6, 2437 MHz 30 MHz - 12.5 GHz -63.21 -20 Pass
Mid Channel 6, 2437 MHz 12.5 GHz - 25 GHz -55.96 -20 Pass
High Channel 11, 2462 MHz Fundamental N/A N/A N/A
High Channel 11, 2462 MHz 30 MHz - 12.5 GHz -62.7 -20 Pass
High Channel 11, 2462 MHz 12.5 GHz - 25 GHz -55.82 -20 Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz Fundamental N/A N/A N/A
Low Channel 1, 2412 MHz 30 MHz - 12.5 GHz -52.38 -20 Pass
Low Channel 1, 2412 MHz 12.5 GHz - 25 GHz -51.06 -20 Pass
Mid Channel 6, 2437 MHz Fundamental N/A N/A N/A
Mid Channel 6, 2437 MHz 30 MHz - 12.5 GHz -54.57 -20 Pass
Mid Channel 6, 2437 MHz 12.5 GHz - 25 GHz -51.86 -20 Pass
High Channel 11, 2462 MHz Fundamental N/A N/A N/A
High Channel 11, 2462 MHz 30 MHz - 12.5 GHz -53.45 -20 Pass
High Channel 11, 2462 MHz 12.5 GHz - 25 GHz -52.92 -20 Pass
Chain B
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz Fundamental N/A N/A N/A
Low Channel 1, 2412 MHz 30 MHz - 12.5 GHz -59.61 -20 Pass
Low Channel 1, 2412 MHz 12.5 GHz - 25 GHz -56.98 -20 Pass
Mid Channel 6, 2437 MHz Fundamental N/A N/A N/A
Mid Channel 6, 2437 MHz 30 MHz - 12.5 GHz -62.61 -20 Pass
Mid Channel 6, 2437 MHz 12.5 GHz - 25 GHz -59.15 -20 Pass
High Channel 11, 2462 MHz Fundamental N/A N/A N/A
High Channel 11, 2462 MHz 30 MHz - 12.5 GHz -59.84 -20 Pass
High Channel 11, 2462 MHz 12.5 GHz - 25 GHz -57.31 -20 Pass
802.11(q) 6 Mbps
Low Channel 1, 2412 MHz Fundamental N/A N/A N/A
Low Channel 1, 2412 MHz 30 MHz - 12.5 GHz -52.41 -20 Pass
Low Channel 1, 2412 MHz 12.5 GHz - 25 GHz -52.2 -20 Pass
Mid Channel 6, 2437 MHz Fundamental N/A N/A N/A
Mid Channel 6, 2437 MHz 30 MHz - 12.5 GHz -53.82 -20 Pass
Mid Channel 6, 2437 MHz 12.5 GHz - 25 GHz -54.6 -20 Pass
High Channel 11, 2462 MHz Fundamental N/A N/A N/A
High Channel 11, 2462 MHz 30 MHz - 12.5 GHz -53.04 -20 Pass
High Channel 11, 2462 MHz 12.5 GHz - 25 GHz -63.77 -20 Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz Fundamental N/A N/A N/A
Low Channel 1, 2412 MHz 30 MHz - 12.5 GHz -52.83 -20 Pass
Low Channel 1, 2412 MHz 12.5 GHz - 25 GHz -50.51 -20 Pass
Mid Channel 6, 2437 MHz Fundamental N/A N/A N/A
Mid Channel 6, 2437 MHz 30 MHz - 12.5 GHz -55.36 -20 Pass
Mid Channel 6, 2437 MHz 12.5 GHz - 25 GHz -50.6 -20 Pass
High Channel 11, 2462 MHz Fundamental N/A N/A N/A
High Channel 11, 2462 MHz 30 MHz - 12.5 GHz -54.89 -20 Pass
High Channel 11, 2462 MHz 12.5 GHz - 25 GHz -51.84 -20 Pass
Chain C
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz Fundamental N/A N/A N/A
Low Channel 1, 2412 MHz 30 MHz - 12.5 GHz -59.69 -20 Pass
Low Channel 1, 2412 MHz 12.5 GHz - 25 GHz -56.98 -20 Pass
Mid Channel 6, 2437 MHz Fundamental N/A N/A N/A
Mid Channel 6, 2437 MHz 30 MHz - 12.5 GHz -61.92 -20 Pass
Mid Channel 6, 2437 MHz 12.5 GHz - 25 GHz -57.37 -20 Pass
High Channel 11, 2462 MHz Fundamental N/A N/A N/A
High Channel 11, 2462 MHz 30 MHz - 12.5 GHz -58.91 -20 Pass
High Channel 11, 2462 MHz 12.5 GHz - 25 GHz -55.03 -20 Pass
802.11(q) 36 Mbps
Low Channel 1, 2412 MHz Fundamental N/A N/A N/A
Low Channel 1, 2412 MHz 30 MHz - 12.5 GHz -51.69 -20 Pass
Low Channel 1, 2412 MHz 12.5 GHz - 25 GHz -56.37 -20 Pass
Mid Channel 6, 2437 MHz Fundamental N/A N/A N/A
Mid Channel 6, 2437 MHz 30 MHz - 12.5 GHz -52.32 -20 Pass
Mid Channel 6, 2437 MHz 12.5 GHz - 25 GHz -55.81 -20 Pass
High Channel 11, 2462 MHz Fundamental N/A N/A N/A
High Channel 11, 2462 MHz 30 MHz - 12.5 GHz -52.2 -20 Pass
High Channel 11, 2462 MHz 12.5 GHz - 25 GHz -54.71 -20 Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz Fundamental N/A N/A N/A
Low Channel 1, 2412 MHz 30 MHz - 12.5 GHz -53.07 -20 Pass
Low Channel 1, 2412 MHz 12.5 GHz - 25 GHz -51.21 -20 Pass
Mid Channel 6, 2437 MHz Fundamental N/A N/A N/A
Mid Channel 6, 2437 MHz 30 MHz - 12.5 GHz -53.64 -20 Pass
Mid Channel 6, 2437 MHz 12.5 GHz - 25 GHz -52.42 -20 Pass
High Channel 11, 2462 MHz Fundamental N/A N/A N/A
High Channel 11, 2462 MHz 30 MHz - 12.5 GHz -52.41 -20 Pass
High Channel 11, 2462 MHz 12.5 GHz - 25 GHz -52.3 -20 Pass

Report No. PROS0222.2 Rev 01 44/258



NORTHWEST
SPURIOUS CONDUCTED EMISSIONS EM[:

XMit 2015.01.14

20 MHz, Chain A, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz

Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

#Atten 18 dB

rLJlu'-JI"JULJWIL‘?\J""‘L'UUUW' .

20 MHz, Chain A, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Frequency

Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | -59.35 | -20 | Pass ]
e Agilent 13:30:11 May 22, 2015 R T

EMC, Inc
; #Htten 168 dB
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20 MHz, Chain A, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz

Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 5818 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain A, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Frequency

Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |
e Agilent 13:32:22 May 22, 2015 R T

EMC, Inc
; #Htten 168 dB
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20 MHz, Chain A, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ 61.77 | -20 [ Pass |

20 MHz, Chain A, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -58.76 | -20 | Pass ]
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20 MHz, Chain A, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

#Atten 18 dB
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20 MHz, Chain A, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | 61.73 | -20 | Pass ]

e Agilent 13:36:33 May 22, 2015 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain A, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -59.11 | -20 | Pass |

20 MHz, Chain A, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

Report No. PROS0222.2 Rev 01 49/258



SPURIOUS CONDUCTED EMISSIONS

NORTHWEST

EMC

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz

Frequency Limit
Range < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ [ -20 [ Pass |

20 MHz, Chain A, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz

Frequency Limit
Range < (dBc) Result
| 12.5 GHz - 25 GHz | | -20 | Pass ]

Report No. PROS0222.2 Rev 01
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20 MHz, Chain A, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

#Atten 18 dB
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20 MHz, Chain A, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | -53.21 | -20 | Pass ]

5 Agilent 13:46:42 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain A, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -55.96 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain A, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 13:49:22 May 22, 2015 R T
0 a5t EMC, Inc

#Atten 18 dB

Report No. PROS0222.2 Rev 01
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20 MHz, Chain A, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ -52.7 [ -20 [ Pass |

20 MHz, Chain A, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 5582 | -20 | Pass ]

Report No. PROS0222.2 Rev 01 53/258
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20 MHz, Chain A, 802.11(n) MCSO, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ [ Fundamental | [ [ N/A [ N/A [ N/A |

20 MHz, Chain A, 802.11(n) MCSO0, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | 5238 | -20 | Pass ]

e Agilent 13:58:17 May 22, 2015 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain A, 802.11(n) MCSO, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 51.06 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain A, 802.11(n) MCS0, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 14:00:18 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain A, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ 5457 | -20 [ Pass |

20 MHz, Chain A, 802.11(n) MCS0, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 51.86 | -20 | Pass ]

Report No. PROS0222.2 Rev 01 56/258
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20 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

#Atten 18 dB
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20 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | 5345 | -20 | Pass ]

5 Agilent 14:04:13 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 5292 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain B, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 14:09:48 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB

Report No. PROS0222.2 Rev 01
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20 MHz, Chain B, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ -59.61 [ -20 [ Pass |

20 MHz, Chain B, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -56.98 | -20 | Pass ]

Report No. PROS0222.2 Rev 01 59/258
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20 MHz, Chain B, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |
20 MHz, Chain B, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | -62.61 | -20 | Pass ]
e Agilent 14:14:02 May 22, 2015 R T
0 a5t EMC, Inc
; #Atten 18 dB
Report No. PROS0222.2 Rev 01 60/258



NORTHWEST
SPURIOUS CONDUCTED EMISSIONS EM[:
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20 MHz, Chain B, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 5915 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain B, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 14:16:36 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB

Report No. PROS0222.2 Rev 01
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20 MHz, Chain B, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ 59.84 | -20 [ Pass |

20 MHz, Chain B, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -57.31 | -20 | Pass ]

Report No. PROS0222.2 Rev 01 62/258
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EMC
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20 MHz, Chain B, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A N/A | N/A |
20 MHz, Chain B, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | -52.41 | -20 | Pass ]
e Agilent 14:23:23 May 22, 2015 R T
0 z5t EMC, Inc
; #Atten 18 dB
63/258
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20 MHz, Chain B, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -52.2 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain B, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 14:24:56 May 22, 2015 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain B, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ 5382 | -20 [ Pass |

20 MHz, Chain B, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -54.6 | -20 | Pass ]

Report No. PROS0222.2 Rev 01 65/258
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20 MHz, Chain B, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

#Atten 18 dB
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20 MHz, Chain B, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | -53.04 | -20 | Pass ]

5 Agilent 14:29:83 May 22, 2015 R T
0 a5t EMC, Inc

#Atten 18 dB

Report No. PROS0222.2 Rev 01 66/258
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20 MHz, Chain B, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 5377 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 14:32:30 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB

Report No. PROS0222.2 Rev 01
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20 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ 52.83 | -20 [ Pass |

20 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -50.51 | -20 | Pass ]

Report No. PROS0222.2 Rev 01 68/258
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20 MHz, Chain B, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ [ Fundamental | [ [ N/A [ N/A [ N/A |

20 MHz, Chain B, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | 5536 | -20 | Pass ]

5 Agilent 14:38:27 May 22, 2015 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain B, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -50.6 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 14:40:24 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB

Report No. PROS0222.2 Rev 01
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20 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ 5489 | -20 [ Pass |

20 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 51.84 | -20 | Pass ]

Report No. PROS0222.2 Rev 01 71/258
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20 MHz, Chain C, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |
20 MHz, Chain C, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | -59.69 | -20 | Pass ]
e Agilent 14:45:01 May 22, 2015 R T
0 a5t EMC, Inc
3 #Atten 18 dB
Report No. PROS0222.2 Rev 01 72/258
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20 MHz, Chain C, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -56.98 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain C, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 14:49:36 May 22, 2015 R T
0 a5t EMC, Inc

#Atten 19 dB
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20 MHz, Chain C, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ 61.92 | -20 [ Pass |

20 MHz, Chain C, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 57.37 | -20 | Pass ]

Report No. PROS0222.2 Rev 01 74/258
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20 MHz, Chain C, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |
20 MHz, Chain C, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | -58.91 | -20 | Pass ]
e Agilent 14:53:58 May 22, 2015 R T
0 a5t EMC, Inc
; #Atten 18 dB
Report No. PROS0222.2 Rev 01 75/258
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20 MHz, Chain C, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -55.03 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain C, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 14:56:08 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain C, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ 5169 | -20 [ Pass |

20 MHz, Chain C, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -56.37 | -20 | Pass ]
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20 MHz, Chain C, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

#Atten 18 dB
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20 MHz, Chain C, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | 5232 | -20 | Pass ]

5 Agilent 15:00:24 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain C, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -55.81 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain C, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 15:02:04 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain C, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ -52.2 [ -20 [ Pass |

20 MHz, Chain C, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -54.71 | -20 | Pass ]

Report No. PROS0222.2 Rev 01 80/258
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20 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ [ Fundamental | [ [ N/A [ N/A [ N/A |

20 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | -53.07 | -20 | Pass ]

e Agilent 15:05:53 May 22, 2015 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -51.21 | -20 | Pass |

#Atten 18 dB

20 MHz, Chain C, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| [ Fundamental | | | N/A | N/A | N/A |

5 Agilent 15:10:34 May 22, 2615 R T
0 a5t EMC, Inc

#Atten 18 dB

Report No. PROS0222.2 Rev 01
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20 MHz, Chain C, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ 30 MHz - 12.5 GHz [ [ 5364 | -20 [ Pass |

20 MHz, Chain C, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | 5242 | -20 | Pass ]
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20 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
[ [ Fundamental | [ [ N/A [ N/A [ N/A |

#Atten 18 dB
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20 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 30 MHz - 12.5 GHz | | -52.41 | -20 | Pass ]

e Agilent 15:14:27 May 22, 2015 R T
0 a5t EMC, Inc

#Atten 18 dB
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20 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2462 MHz
Frequency Value Limit
Range (dBc) < (dBc) Result
| 12.5 GHz - 25 GHz | | -52.3 | -20 Pass |
#Atten 18 dB
Report No. PROS0222.2 Rev 01 85/258
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XMit 2015.01.14

Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Interval
Description Manufacturer Model ID Last Cal. (mo)
Signal Generator, 40 GHz Agilent N5173B TIW 7/15/2014 36
DC Block, 40 GHz Fairview Microwave SD3379 AMM 2/27/2015 12
Attenuator, 20dB, 40 GHz Fairview Microwave SA4018-20 TQY 2/27/2015 12
Spectrum Analyzer Agilent E4440A AFD 7/14/2014 12

TEST DESCRIPTION

The 6dB occupied bandwidth was measured using 100 kHz resolution bandwidth and 300 kHz video bandwidth. The 99.9%
(approximate 26 dB) emission bandwidth (EBW) was also measured at the same time.

The EUT was set to the channels and modes listed in the datasheet. The measurement was made using a direct connection
between the RF output of the EUT and the spectrum analyzer.
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EUT: [RLX2-IHNF Work Order: | PROS0222
Serial Number: |000D8DF095CF Date: [05/22/15
Customer: | ProSoft Technology, Inc. Temperature: (24.4°C
Attendees: | None Humidity: [44%
Project: [None Barometric Pres.
Tested by: | Jonathan Kiefer, Jeremiah Darden Power: | 120V/60Hz Job Sits
TEST SPECIFICATIONS Test Method
[Fcc15.247:2015 JANSI C63.10:2009
|
COMMENTS
Offset 20.8 dB (DC Block + 20dB + Coax Cable) for 2.4 GHz.
DEVIATIONS FROM TEST STANDARD
|None
Configuration # 1
Signature
Limit
Value (>) Result
20 MHz
Chain A
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz 11.068 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 10.316 MHz 500 kHz Pass
High Channel 11, 2462 MHz 11.445 MHz 500 kHz Pass
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz 11.037 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 10.709 MHz 500 kHz Pass
High Channel 11, 2462 MHz 11.496 MHz 500 kHz Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz 16.55 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 16.493 MHz 500 kHz Pass
High Channel 11, 2462 MHz 16.491 MHz 500 kHz Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz 16.48 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 16.502 MHz 500 kHz Pass
High Channel 11, 2462 MHz 16.486 MHz 500 kHz Pass
802.11(g) 54 Mbps
Low Channel 1, 2412 MHz 16.435 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 16.494 MHz 500 kHz Pass
High Channel 11, 2462 MHz 16.495 MHz 500 kHz Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz 17.749 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 17.736 MHz 500 kHz Pass
High Channel 11, 2462 MHz 17.738 MHz 500 kHz Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz 17.695 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 17.664 MHz 500 kHz Pass
High Channel 11, 2462 MHz 17.749 MHz 500 kHz Pass
Chain B
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz 10.109 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 11.979 MHz 500 kHz Pass
High Channel 11, 2462 MHz 10.096 MHz 500 kHz Pass
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz 11.387 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 11.263 MHz 500 kHz Pass
High Channel 11, 2462 MHz 12.312 MHz 500 kHz Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz 16.425 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 16.451 MHz 500 kHz Pass
High Channel 11, 2462 MHz 16.429 MHz 500 kHz Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz 16.493 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 16.471 MHz 500 kHz Pass
High Channel 11, 2462 MHz 16.494 MHz 500 kHz Pass
802.11(g) 54 Mbps
Low Channel 1, 2412 MHz 16.405 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 16.48 MHz 500 kHz Pass
High Channel 11, 2462 MHz 16.446 MHz 500 kHz Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz 17.715 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 17.69 MHz 500 kHz Pass
High Channel 11, 2462 MHz 17.725 MHz 500 kHz Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz 17.637 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 17.705 MHz 500 kHz Pass
High Channel 11, 2462 MHz 17.717 MHz 500 kHz Pass
Chain C
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz 9.982 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 10.064 MHz 500 kHz Pass
High Channel 11, 2462 MHz 10.165 MHz 500 kHz Pass
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz 11.14 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 11.784 MHz 500 kHz Pass
High Channel 11, 2462 MHz 12.143 MHz 500 kHz Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz 16.413 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 16.397 MHz 500 kHz Pass
High Channel 11, 2462 MHz 16.405 MHz 500 kHz Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz 16.497 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 16.419 MHz 500 kHz Pass
High Channel 11, 2462 MHz 16.447 MHz 500 kHz Pass
802.11(g) 54 Mbps
Low Channel 1, 2412 MHz 16.469 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 16.487 MHz 500 kHz Pass
High Channel 11, 2462 MHz 16.452 MHz 500 kHz Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz 17.771 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 17.76 MHz 500 kHz Pass
High Channel 11, 2462 MHz 17.768 MHz 500 kHz Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz 17.683 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 17.713 MHz 500 kHz Pass
High Channel 11, 2462 MHz 17.718 MHz 500 kHz Pass
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14

20 MHz, Chain A, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ [ [ [ [ 11.068MHz [ 500 kHz | Pass
e Agilent 88:41:53 May 22, 2015 R T

#Htten 168 dB

I L e L
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/
I'lal'r L‘-"n-.q_'.n v
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Occupied Bandwidth Occ BW % Pwr
17.9385 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain A, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | | | [ 10316 MHz [ 500 kHz | Pass
e Agilent 08:43:04 May 22, 2015 R T

EMC, Inc
; #Atten 19 dB

o APl X
> rr.,J.J.,,U'u ol e .,_Illll,.l‘“.-ﬁav'uu.\...'m .J...J'lI1 <
N/ f

Occupied Bandwidth Occ BH % Pwr
17.9466 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain A, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ | [ [ [ 11.445MHz [ 500kHz | Pass |

5 Agilent @8 43:49 May 22, 2615 R T

#Htten 168 dB

II'HU-'JU\""L"""M'."\ i T | ﬁd\ i
""'\"

W ,f nh _JLJL

Occupied Bandwidth Occ BW % Pwr
17.9081 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain A, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
| | [ [ [ 11.037MHz [ 500kHz | Pass |

5 Agilent 03:43:13 May 22, 2615 R T

#Htten 168 dB
e w1‘.,ww.pw¥'-‘“’“%~%‘ﬂ-'ﬁ~uh'ﬁ%
Ll
#I"?

q'\

Occupied Bandwidth Occ BH % Pwr
17.747@ MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain A, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ | [ [ [ 10709 MHz [ 500kHz | Pass |

5 Agilent 53:49:12 May 22, 2615 R T

#Atten 18 dB

<% Mww-w.'w\wﬂvﬁumﬂm\-@hw
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.
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Occupied Bandwidth Occ BW % Pwr
17.7117 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain A, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | [ [ [ 11.496MHz | 500kHz | Pass |
% Agilent B8:50:19 May 22, 2015 R T

EMC, Inc
; #Htten 168 dB

R e Y s LN i "“&w
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Occupied Bandwidth Occ BH % Pwr
17.746@ MHz x dB

Transmit Freq Error L.
Occupied Bandwuidth 1!
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ [ [ [ [ 1655MHz | 500 kHz | Pass |

#Atten 18 dB

o {-M‘M-WVNH)\D.KrM“‘H"M'le Jw\nn'nuﬂmwmuwmuw_‘_- lel

7

Occupied Bandwidth Occ BW % Pwr
20.2128 MHz x dB

Transmit Freq Error
Occupied Bandwuidth 1¢

20 MHz, Chain A, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | [ [ [ 16.493MHz [ 500kHz | Pass |
e Agilent B8:52:49 May 22, 2015 R T

#Atten 10 4B

D il tanliod ettt 'ka;mfu_&wpw!ﬁ <
|
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Occupied Bandwidth Occ BH % Pwr
21.4283 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ | [ [ [ 16.491MHz [ 500kHz | Pass |

#Htten 168 dB

R AT AN Sty | o= AT A oo
il W | €
M‘m Lp“ﬁ.
M
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Occupied Bandwidth Occ BW % Pwr
20.1950 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain A, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
| | | | [ 1648MHz [ 500kHz | Pass ]

#Atten 19 dB

TR o i A u(W-'q\ﬁP\f‘u“a'W\f-rf-e‘mmmuh
| v 1

Occupied Bandwidth Occ BH % Pwr
19.3911 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ | [ [ [ 16.502MHz [ 500kHz | Pass |
e Agilent B8:55:200 May 22, 2015 R T

_. In...-ww,..a.n.n‘J-—uw'-J'.,rw'-e'\m-‘*\"nfmw,‘h\-ﬁmﬂﬂﬁwwm .ww,ll -

Yy

Occupied Bandwidth Occ BW % Pwr
19.6689 MHz x dB

Transmit Freq Error
Occupied Bandwuidth 1¢

20 MHz, Chain A, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | [ [ [ 16.486MHz | 500kHz | Pass |

#Atten 19 dB
& IIi,.m.mW".4'"-"-"-'V'lJ‘-"-f'-'\-ﬂ"a".""\*-hf“"u‘b‘*m"ﬂrhﬂwi’w-“%v‘-wml v
|
g
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Occupied Bandwidth Occ BH % Pwr
195112 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 54 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ | [ [ [ 16.435MHz [ 500kHz | Pass |

#Atten 18 dB
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Occupied Bandwidth Occ BW % Pwr
19.187@ MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain A, 802.11(g) 54 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | [ [ [ 16.494MHz | 500kHz | Pass |

#Atten 19 dB
L L e, ik J.r"V*"’-’w‘v‘awv‘vﬂrﬂ‘-*rwm"ml <
i | ]
! v“,%

o,
“""ﬁ},“._\

Occupied Bandwidth Occ BH % Pwr
19.2262 MHz x dB

Transmit Freq Error
Occupied Bandwuidth 1¢
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 54 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ | [ [ [ 16.495MHz [ 500kHz | Pass |

#Htten 10

T

5 |*»w-'.w‘r't'\"-'ww‘w"mmll p'v'-w-rrf\rw.nvhw‘-wwwmrr
| ¥

Occupied Bandwidth Occ BW % Pwr
19.1859 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain A, 802.11(n) MCSO0, Low Channel 1, 2412 MHz
Limit
Value (>) Result
| | [ [ [ 17.749MHz [ 500kHz | Pass |

#Atten 19 dB

> II..,.wu'-.,h.-.,.,.vm.n.a..-"-r~.a-l\-.ft.v.*\*-.rrJ‘-WnlhI,f~.'J'w‘«'~M-W'.*..-\~.J..“¢'-;..-u,ﬂ,..;-,.','-uwﬂl <
' |

Occupied Bandwidth Occ BH % Pwr
19.9908 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
20 MHz, Chain A, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ [ [ [ [ 17736 MHz [ 500 kHz | Pass
Occupied Bandwidth Occ BH % Pur
20.1695 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
20 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | | | [ 17.738MHz [ 500 kHz | Pass
#Htten 168 dB
. l,-.ﬂ.x.-wwsw‘l*ﬁ"‘v"-'\r\wmf\“w‘f\ﬂﬂl.Jf“"""'l"-rﬂ"\f‘l'rww\-'?ﬂ".d%ﬁ‘ﬁf-}g =
o | |
i z .
Occupied Bandwidth Occ BH % Pur
20.0992 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain A, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ | [ [ [ 17.695MHz [ 500kHz | Pass |

#Htten 168 dB
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Occupied Bandwidth Occ BW % Pwr
19.8031 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain A, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | [ [ [ 17.664MHz | 500kHz | Pass |

#Atten 18 dB
> v AL AR, l,—-;'u'\"rnf-ﬁ"-“:‘%.-%ﬁ'w‘w‘v«rwpq “—
| k| !
5 |
f
£

n\"\l"\‘-’ﬂ.‘-hhl
hw

Occupied Bandwidth Occ BH % Pwr
19.8438 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14

20 MHz, Chain A, 802.11(n) MCS7, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ | [ [ [ 17.749MHz [ 500kHz | Pass |

#Htten 168 dB
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Occupied Bandwidth Occ BW % Pwr
19.8259 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain B, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
| [ | | [ 10.109MHz | 500kHz | Pass |
e Agilent B9:12:12 May 22, 2015 R T

#Atten 19 dB
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Occupied Bandwidth Occ BH % Pwr
17.9643 MHz x dB

Transmit Freq Error
Occupied Bandwuidth 16
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain B, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ | [ [ [ 11.979MHz [ 500kHz | Pass |

#Atten 18 dB
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Occupied Bandwidth Occ BW % Pwr
17.9659 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain B, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
| [ [ [ [ 10.096MHz [ 500kHz | Pass |
e Agilent B9:13:30 May 22, 2015 R T

#Atten 19 dB

Pl
1y Jp,j_,n,-.f.,.\.v..-.,.; A ‘I'~.| I.-'Il‘ﬂ' _p..‘m‘ru._,h,‘_,.__,ll (_ﬂ-vt
M L ) Ay
y I i

L'nl
S
{
IL‘.
'

} . |
| A
|

\y

Occupied Bandwidth Occ BH % Pwr
18.8036 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
20 MHz, Chain B, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ [ [ [ [ 11.387MHz | 500 kHz | Pass
#Atten 18 dB
I, SUE Y e el S VYT
3@1& W .
Occupied Bandwidth Occ BW % Pwr
17.6844 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
20 MHz, Chain B, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | | | [ 11.263MHz [ 500 kHz | Pass
e Agilent 89:14:57 May 22, 2015 R T
0 EMC, Inc
; #Htten 168 dB
Wmar\kh\-.mm\wmm \
J‘ﬂj—.‘-“"“ wmh'(‘_‘\"m
i z .
Occupied Bandwidth Occ BH % Pwr
17.7570 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH
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20 MHz, Chain B, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ | [ [ [ 12.312MHz [ 500kHz | Pass |
#Atten 18 dB
b b mlina O i -.
”;{‘.H Mumwa 1, el e M"NM.‘N(:
ffr’
Occupied Bandwidth Occ BH % Pur
17.7634 MHz % dB
Transmit Freq Error
Occupied Bandwidth
20 MHz, Chain B, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
| | [ [ [ 16.425MHz | 500kHz | Pass |
#Atten 19 dB
u,.,.;....m,ﬂl.'ﬂ-n‘u‘-\.a.a-x.fw..mn.v.ﬂ..;,..l R it ai Lteladmiel St e
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Occupied Bandwidth Occ BH % Pwr
20.1674 MHz % dB
Transmit Freq Error
Occupied Bandwidth
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain B, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ | [ [ [ 16.451MHz [ 500kHz | Pass |

#Htten 10
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Occupied Bandwidth Occ BW % Pwr
20.7286 MHz x dB

Transmit Freq Error
Occupied Bandwidth 16.451 MHz

20 MHz, Chain B, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | [ [ [ 16.429MHz | 500kHz | Pass |

#Atten 19 dB
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Occupied Bandwidth Occ BH % Pwr
20.6446 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain B, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ | [ [ [ 16.493MHz [ 500kHz | Pass |

#Atten 18 dB
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Occupied Bandwidth Occ BW % Pwr
19.6465 MHz x dB

Transmit Freq Error
Occupied Bandwuidth 1¢

20 MHz, Chain B, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ | | | [ 16471 MHz |  500kHz | Pass |

#Atten 19 dB
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Occupied Bandwidth Occ BH % Pwr
19.8671 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain B, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ | [ [ [ 16.494MHz [ 500kHz | Pass |

Occupied Bandwidth Occ BW % Pwr
19.992@ MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain B, 802.11(g) 54 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
| | [ [ [ 16.405MHz [ 500kHz | Pass |

#Atten 19 dB
> j_.~..'..,,..ww-.\-w.ﬂv-w-wfww-q J-.'nJ"\m.-a.n."h.a\nnrw-’\nw.-v-mll ‘<
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Occupied Bandwidth Occ BH % Pwr
19.3059 MHz x dB

Transmit Freq Error 1¢
Occupied Bandwuidth
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OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain B, 802.11(g) 54 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ [ [ [ [ 1648 MHz [ 500kHz | Pass |

#Atten 18 dB
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Occupied Bandwidth Occ BW % Pwr
19.4286 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain B, 802.11(g) 54 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | [ [ [ 16.446 MHz | 500kHz | Pass |

Occupied Bandwidth Occ BH % Pwr
19.5060 MHz x dB

Transmit Freq Error
Occupied Bandwuidth 1¢
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain B, 802.11(n) MCS0, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ | [ [ [ 17.715MHz [ 500kHz | Pass |

#Atten 18 dB

5 et anidenaplforn ISNNIEI AR Sty o

Occupied Bandwidth Occ BW % Pwr
19.9778 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain B, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | | | [ 1769MHz [ 500 kHz | Pass ]

#Atten 10 dB
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Occupied Bandwidth Occ BH % Pwr
20.8045 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

Report No. PROS0222.2 Rev 01 106/258



NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain B, 802.11(n) MCS0, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ | [ [ [ 17.725MHz [ 500kHz | Pass |

#Htten 168 dB
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Occupied Bandwidth Occ BW % Pwr
20.2717 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Limit
Value (>) Result
| | [ [ [ 17.637MHz | 500kHz | Pass |

#Atten 19 dB
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b

Occupied Bandwidth Occ BH % Pwr
19.7025 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain B, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ | [ [ [ 17705 MHz [ 500kHz | Pass |

#Htten 168 dB
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Occupied Bandwidth Occ BW % Pwr
20.0128 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | [ [ [ 17.717MHz [ 500kHz | Pass |

#Atten 10 dB
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Occupied Bandwidth Occ BH % Pwr
20.1036 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14

20 MHz, Chain C, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ [ [ [ [ 9.982MHz | 500kHz | Pass

#Atten 18 dB

St i ol e
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Occupied Bandwidth Occ BW % Pwr
17.9640 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain C, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | | | [ 10.064 MHz [ 500 kHz | Pass
e Agilent B9:35:43 May 22, 2015 R T

EMC, Inc
; #Atten 19 dB

. A, o\
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Occupied Bandwidth Occ BH % Pwr
18.8036 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
20 MHz, Chain C, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ [ [ [ [ 10.165MHz | 500 kHz | Pass
e Agilent 09:40:34 May 22, 2015 R T
T I AA
. _.rr> prtin fl Lo l‘. I_,\...L.,JL,J Ll e
-)’HJIJ"' ..I'ﬂ'lf '|,.Ir IL"‘IM.IL'JLJLJ'I
"y
Occupied Bandwidth Occ BH % Pur
17.9481 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
20 MHz, Chain C, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ [ | | [ 11.14MHz [ 500kHz | Pass
e Agilent 09:41:38 May 22, 2015 R T
0 EMC, Inc
; #Htten 168 dB
R LR LT T K
m,iﬁrw W"““H(;MM
o
»
i z .
Occupied Bandwidth Occ BH % Pur
17.8269 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
20 MHz, Chain C, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ [ [ [ [ 11.784MHz [ 500 kHz | Pass
#Htten 168 dB
bty gt A
HJ;) . IO TRTL e Re'd b 2 s Pabran
Occupied Bandwidth Occ BH % Pur
17.7763 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
20 MHz, Chain C, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | | | [ 12.143MHz [ 500 kHz | Pass
#Atten 18 dB
e LT ™ M
?ﬂw Y m'n..,-mwmmﬁh
i z .
Occupied Bandwidth Occ BH % Pwr
17.6863 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
Report No. PROS0222.2 Rev 01 111/258



NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain C, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ | [ [ [ 16.413MHz [ 500kHz | Pass |

#Htten 168 dB

oS Ay ety “""'"“lerJ-'F WA AL e, ”"‘""""'-'*’UJWVH.I v
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Occupied Bandwidth Occ BW % Pwr
20.1673 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain C, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | [ [ [ 16.397MHz | 500kHz | Pass |
% Agilent 89:45:45 May 22, 2015 R T

#Atten 19 dB
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Occupied Bandwidth Occ BH % Pwr
20.4785 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

Report No. PROS0222.2 Rev 01 112/258



NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain C, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ | [ [ [ 16.405MHz [ 500kHz | Pass |
e Agilent 09:47:39 May 22, 2015 R T

PP un.L-.,.e.v'uw~.w-.-.1lmlmmf.:mm.»ﬂm.uwwhﬂl o
|

=

L'L
L
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Occupied Bandwidth Occ BW % Pwr
19.9281 MHz x dB

Transmit Freq Error
Occupied Bandwuidth 1¢

20 MHz, Chain C, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
| | [ [ [ 16.497MHz | 500kHz | Pass |
e Agilent 09:45:43 May 22, 2015 R T

#Atten 10 dB
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Occupied Bandwidth Occ BH % Pwr
20.2531 MHz x dB

Transmit Freq Error
Occupied Bandwuidth 1¢
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain C, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ | [ [ [ 16.419MHz [ 500kHz | Pass |

#Htten 168 dB

5 fr-.«»,-.rw\-‘f\-wlrm"'rﬂ"""-"f'"‘f'.l J""’“""‘“kvrtﬂh“'ﬂ'-"ﬂ'«wvﬂwﬁ “
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Occupied Bandwidth Occ BW % Pwr
19.4736 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain C, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | [ [ [ 16.447MHz | 500kHz | Pass |
e Agilent B9:50:37 May 22, 2015 R T

#Atten 19 dB
5 I|n-l'Lf\ﬁ'\m"-N-u\\-‘w.-'nw"-‘“-W""uf'.n-,.-m,hlhnw*m‘.’fn,ﬁwvm_n_wh -
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Occupied Bandwidth Occ BH % Pwr
19.6606 MHz x dB

Transmit Freq Error
Occupied Bandwuidth 1¢
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
20 MHz, Chain C, 802.11(g) 54 Mbps, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ [ [ [ [ 16.469MHz [ 500 kHz | Pass
Occupied Bandwidth Occ BW % Pwr
19.3229 MHz % dB
Transmit Freq Error
Occupied Bandwuidth 1¢
20 MHz, Chain C, 802.11(g) 54 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | | | [ 16.487 MHz | 500 kHz | Pass
#Atten 10 dB
e IF\hfW\,IJ'M'-"hﬂ.r‘U\H.I"'i'1!-"\-JUR"pL-,r]l..JIr-.n\IM,'h!'l"U'h-"'!,-\,“m'}-i""tnn.-nﬂ.ﬂl <«
! \
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Occupied Bandwidth Occ BH % Pur
19.4765 MHz % dB
Transmit Freq Error 151
Occupied Bandwuidth 1¢
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain C, 802.11(g) 54 Mbps, High Channel 11, 2462 MHz
Limit
Value (>) Result
[ | [ [ [ 16.452MHz [ 500kHz | Pass |
e Agilent 89:53:17 May 22, 2015 R T

Occupied Bandwidth Occ BW % Pwr
19.5301 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain C, 802.11(n) MCSO0, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ | | | [ 17.771MHz | 500kHz | Pass |

#Atten 18 dB
N ,INJLaL'n\m*ﬁr.W*M**W‘N“‘r‘-l“.ﬂ-l'\M’wﬂ.m“#wﬂ.l\."p%w'-.-""r'*ﬂﬂl <«
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Occupied Bandwidth Occ BH % Pwr
20.2504 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain C, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ [ [ [ [ 1776 MHz | 500kHz | Pass |

Occupied Bandwidth Occ BW % Pwr
20.4211 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain C, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | [ [ [ 17.768MHz | 500kHz | Pass |
e Agilent 89:56:45 May 22, 2015 R T
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Occupied Bandwidth Occ BH % Pwr
20.4993 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14

20 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Limit
Value (>) Result
[ | [ [ [ 17.683MHz [ 500kHz | Pass |

#Htten 168 dB

— H,(u-\J.,,q,-J;,.,r'ﬁl-.'ﬂv’If'-’HH.-"JI|‘-¢.rﬂ.ﬂi'U‘I-'H.uﬁrﬁ'u"hhﬁr‘MHBMumm’wml <

Occupied Bandwidth Occ BW % Pwr
19.9264 MHz x dB

Transmit Freq Error
Occupied Bandwuidth

20 MHz, Chain C, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ | | | [ 17.713MHz | 500kHz | Pass |

#Atten 19 dB

. l;Ln~MM-{'-ﬂr\rﬂ\w‘w“*mWM, Lf'""hW‘w""""f"""""“""ﬂ‘l.-\"b"l.-\."n‘rmw\ <

Occupied Bandwidth Occ BH % Pwr
19.8335 MHz x dB

Transmit Freq Error
Occupied Bandwuidth
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NORTHWEST

OCCUPIED BANDWIDTH EM [:

XMit 2015.01.14
20 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2462 MHz
Limit
Value (>) Result
| | | | [ 17718 MHz | 500 kHz | Pass |
e Agilent 89:59:24 May 22, 2015 R T
#Atten 18 dB
> ll,n_ﬂff.]‘o.l'\.l-mrli.-l’\,L",’-f\Lfp,!.,'rw."“i‘vJ'u“i'\r"\'"'1I'“IIw*ﬁ'v,m*i’u'ﬂ'mpl\nlmm'“q‘] ‘,\,ﬁl -
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A
Wm
Occupied Bandwidth Occ BW % Pwr
20.0515 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
Report No. PROS0222.2 Rev 01 119/258



OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
EUT:[RLX2-IHNF Work Order: | PROS0222
Serial Number:|000D8DF095CF Date:|05/22/15
Customer:| ProSoft Technology, Inc. Temperature:|24.4°C
Att None Humidity:|44%
Project:[None Barometric Pres.:| 1021 mbar
Tested by:|Jonathan Kiefer, Jeremiah Darden Power:[120V/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 JANSI C63.10:2009
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz.
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Limit
Value (>) Result
40 MHz
Chain C
802.11(n) MCSO
Low Channel 1, 2422 MHz 36.531 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 36.557 MHz 500 kHz Pass
High Channel 11, 2452 MHz 35.995 MHz 500 kHz Pass
802.11(n) MCS7
Low Channel 1, 2422 MHz 36.538 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 36.514 MHz 500 kHz Pass
High Channel 11, 2452 MHz 36.545 MHz 500 kHz Pass
Chain B
802.11(n) MCS0
Low Channel 1, 2422 MHz 36.492 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 36.52 MHz 500 kHz Pass
High Channel 11, 2452 MHz 36.52 MHz 500 kHz Pass
802.11(n) MCS7
Low Channel 1, 2422 MHz 36.508 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 36.577 MHz 500 kHz Pass
High Channel 11, 2452 MHz 36.526 MHz 500 kHz Pass
Chain A
802.11(n) MCSO
Low Channel 1, 2422 MHz 36.519 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 36.564 MHz 500 kHz Pass
High Channel 11, 2452 MHz 36.565 MHz 500 kHz Pass
802.11(n) MCS7
Low Channel 1, 2422 MHz 36.54 MHz 500 kHz Pass
Mid Channel 6, 2437 MHz 36.534 MHz 500 kHz Pass
High Channel 11, 2452 MHz 36.552 MHz 500 kHz Pass
Report No. PROS0222.2 Rev 01 120/258



OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
40 MHz, Chain C, 802.11(n) MCSO0, Low Channel 1, 2422 MHz
Limit
Value (>) Result
[ [ [ [ [ 36531 MHz | 500 kHz | Pass
e Agilent 10:06:13 May 22, 2015 R T
#Atten 18 dB
> r"*“""""’"“""‘*‘“"*u"“'“““"'“”"“l -
Occupied Bandwidth Occ BH % Pur
38.2307 MH=z % dB
Transmit Freq Error
Occupied Bandwuidth
40 MHz, Chain C, 802.11(n) MCS0, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | [ [ [ 36557 MHz | 500 kHz | Pass
e Agilent 10:06:59 May 22, 2015 R T
0 EMC, Inc
#Atten 18 dB
N ]mmﬂmmumuw%w -
g
i z . I
Occupied Bandwidth Occ BH % Pwr
38.7065 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
40 MHz, Chain C, 802.11(n) MCSO, High Channel 11, 2452 MHz
Limit
Value (>) Result
[ [ | [ [ 350995MHz | 500 kHz | Pass
e Agilent 10:05:33 May 22, 2015 R T
#Atten 18 dB
Occupied Bandwidth Occ BH % Pur
38.4676 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
40 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Limit
Value (>) Result
| [ | | [ 36538MHz | 500kHz | Pass
e Agilent 10:09:36 May 22, 2015 R T
0 EMC, Inc
#Atten 19 dB
i z . I
Occupied Bandwidth Occ BH % Pwr
38.2224 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
Report No. PROS0222.2 Rev 01 122/258



OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
40 MHz, Chain C, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ [ [ [ [ 36514 MHz | 500 kHz | Pass
e Agilent 10:19:13 May 22, 2015 R T
#Atten 18 dB
. muwwfm\ -
Occupied Bandwidth Occ BH % Pur
38.1670 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
40 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2452 MHz
Limit
Value (>) Result
| | [ [ [ 36545 MHz | 500 kHz | Pass
e Agilent 10:19:51 May 22, 2015 R T
0 EMC, Inc
#Atten 19 dB
W 168 kHz Sweep 9.59;
Occupied Bandwidth Occ BH % Pwr
38.45@03 MHz % dB
Transmit Freq Error -41
Occupied Bandwuidth
Report No. PROS0222.2 Rev 01 123/258



OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
40 MHz, Chain B, 802.11(n) MCSO0, Low Channel 1, 2422 MHz
Limit
Value (>) Result
[ [ [ [ [ 36.492MHz | 500 kHz | Pass
e Agilent 10:14:10 May 22, 2015 R T
#Atten 18 dB
Occupied Bandwidth Occ BH % Pur
38.4307 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
40 MHz, Chain B, 802.11(n) MCS0, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | | | [ 3652MHz | 500 kHz | Pass
e Agilent 10:15:06 May 22, 2015 R T
0 EMC, Inc
#Atten 19 dB
= wmmumww
M‘"J
i z . I
Occupied Bandwidth Occ BH % Pwr
38.4010 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
40 MHz, Chain B, 802.11(n) MCSO0, High Channel 11, 2452 MHz
Limit
Value (>) Result
[ [ [ [ [ 3652MHz | 500 kHz | Pass
e Agilent 10:15:49 May 22, 2015 R T
#Htten 168 dB
. pmﬁmmum«w -
Occupied Bandwidth Occ BH % Pur
38.6692 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
40 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Limit
Value (>) Result
| [ | | [ 36508 MHz | 500 kHz | Pass
% Agilent 10:16:55 May 22, 2015 R T
0 EMC, Inc
#Atten 19 dB
o HWM“UWM .
i z . I
Occupied Bandwidth Occ BH % Pur
38.18539 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
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NORTHWEST

OCCUPIED BANDWIDTH EM[:

XMit 2015.01.14

40 MHz, Chain B, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ [ [ [ [ 36577 MHz | 500 kHz | Pass |

e Agilent 10:17:37 May 22, 2015 R T

#Atten 18 dB

> Jnmmumm««q -

- ~—

Occupied Bandwidth Occ BW % Pwr
38.4567 MHz x dB

Transmit Freq Error 14
Occupied Bandwidth

40 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2452 MHz
Limit
Value (>) Result
| | | | [ 36526 MHz | 500 kHz | Pass ]
e Agilent 10:15:37 May 22, 2015 R T

EMC, Inc
#Atten 19 dB

SN S——

.4--_

Occupied Bandwidth Occ BH % Pwr
38.3564 MHz x dB

Transmit Freq Error 14
Occupied Bandwidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
40 MHz, Chain A, 802.11(n) MCS0, Low Channel 1, 2422 MHz
Limit
Value (>) Result
[ [ [ [ [ 36519 MHz | 500 kHz | Pass
Occupied Bandwidth Occ BW % Pwr
38.3850 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
40 MHz, Chain A, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
| | [ [ [ 36.564 MHz | 500 kHz | Pass
e Agilent 10:22:10 May 22, 2015 R T
0 EMC, Inc
#Atten 18 dB
i z . I
Occupied Bandwidth Occ BH % Pur
38,5221 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
Report No. PROS0222.2 Rev 01 127/258



OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
40 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2452 MHz
Limit
Value (>) Result
[ [ | [ [ 36565MHz | 500 kHz | Pass
#Atten 18 dB
gt
Occupied Bandwidth Occ BH % Pur
38.6190 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
40 MHz, Chain A, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Limit
Value (>) Result
| | | | [ 3654MHz | 500 kHz | Pass
e Agilent 10:24:12 May 22, 2015 R T
0 EMC, Inc
#Atten 19 dB
_)JM*M |-wm«w.mm.¢.1 -
i z . I
Occupied Bandwidth Occ BH % Pur
38.0758 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
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OCCUPIED BANDWIDTH

NORTHWEST

EMC

XMit 2015.01.14
40 MHz, Chain A, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (>) Result
[ [ [ [ [ 36534 MHz | 500 kHz | Pass
e Agilent 10:24:51 May 22, 2015 R T
or EMC, Inc
#Atten 18 dB
- pMﬁMwunwmem‘-l -
Occupied Bandwidth Occ BH % Pur
38.2962 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
40 MHz, Chain A, 802.11(n) MCS7, High Channel 11, 2452 MHz
Limit
Value (>) Result
| | [ [ [ 36552 MHz | 500 kHz | Pass
e Agilent 10:26:06 May 22, 2015 R T
0 EMC, Inc
#Atten 18 dB
_)JWUMWJMWUMW .
W 168 kHz Sweep 9.59;
Occupied Bandwidth Occ BH % Pwr
38.1765 MHz % dB
Transmit Freq Error
Occupied Bandwuidth
Report No. PROS0222.2 Rev 01 129/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Interval
Description Manufacturer Model ID Last Cal. (mo)
Signal Generator, 40 GHz Agilent N5173B TIW 7/15/2014 36
DC Block, 40 GHz Fairview Microwave SD3379 AMM 2/27/2015 12
Attenuator, 20dB, 40 GHz Fairview Microwave SA4018-20 TQY 2/27/2015 12
Spectrum Analyzer Agilent E4440A AFD 7/14/2014 12

TEST DESCRIPTION

The transmit frequency was set to the required channels in each band. The transmit power was set to its default maximum. A
direct connection was made between the RF output of the EUT and a spectrum analyzer. Attenuation and a DC block were
used. The reference level offset on the spectrum analyzer was adjusted to compensate for cable loss and the external
attenuation used between the RF output and the spectrum analyzer input.

The channel power integration method found in KDB 558074 DTS D01 Measurement Section 9.1.2 was used because the DTS
Bandwidth of the radio was greater than the RBW on the analyzer.

Report No. PROS0222.2 Rev 01 130/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14
EUT: [RLX2-IHNF Work Order: | PROS0222
Serial Number: |000D8DF095CF Date:[05/21/15
Customer: | ProSoft Technology, Inc. Temperature:(25.0°C
Attendees: | None Humidity: [43%
Project: [None Barometric Pres.: | 1023 mbar
Tested by: | Jonathan Kiefer, Jeremiah Darden Power:[110VAC/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
[Fcc15.247:2015 JANSI C63.10:2009
|
COMMENTS
Offset 20.8 dB (DC Block + 20dB + Coax Cable) for 2.4 GHz
DEVIATIONS FROM TEST STANDARD
|None
Configuration # 1
Signature
Limit
Value (<) Result
20 MHz
Chain A
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz 42.594 mW 1w Pass
Mid Channel 6, 2437 MHz 59.536 mW 1w Pass
High Channel 11, 2462 MHz 49.331 mW Pass
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz 36.359 mW Pass
Mid Channel 6, 2437 MHz 49.515 mW 1w Pass
High Channel 11, 2462 MHz 31.777 mW Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz 37.748 mW Pass
Mid Channel 6, 2437 MHz 53.676 mW 1w Pass
High Channel 11, 2462 MHz 46.508 mW Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz 40.547 mW Pass
Mid Channel 6, 2437 MHz 48.388 mW 1w Pass
High Channel 11, 2462 MHz 46.024 mW Pass
802.11(g) 54 Mbps
Low Channel 1, 2412 MHz 18.367 mW Pass
Mid Channel 6, 2437 MHz 17.928 mW 1w Pass
High Channel 11, 2462 MHz 21.418 mW Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz 14.376 mW Pass
Mid Channel 6, 2437 MHz 19.215 mW 1w Pass
High Channel 11, 2462 MHz 21.889 mW Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz 19.291 mW Pass
Mid Channel 6, 2437 MHz 20.478 mW 1w Pass
High Channel 11, 2462 MHz 21.591 mW 1W Pass
Chain B
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz 26.183 mW 1w Pass
Mid Channel 6, 2437 MHz 37.176 mW 1w Pass
High Channel 11, 2462 MHz 26.299 mW Pass
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz 31.243 mW Pass
Mid Channel 6, 2437 MHz 37.602 mW 1w Pass
High Channel 11, 2462 MHz 26.893 mW Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz 27.747 mW Pass
Mid Channel 6, 2437 MHz 39.379 mW 1w Pass
High Channel 11, 2462 MHz 27.313 mW Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz 35.735 mW Pass
Mid Channel 6, 2437 MHz 31.676 mW 1w Pass
High Channel 11, 2462 MHz 29.49 mW Pass
802.11(g) 54 Mbps
Low Channel 1, 2412 MHz 15.761 mW Pass
Mid Channel 6, 2437 MHz 13.49 mW 1w Pass
High Channel 11, 2462 MHz 10.992 mW Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz 10.551 mwW Pass
Mid Channel 6, 2437 MHz 14.596 mW 1w Pass
High Channel 11, 2462 MHz 14.389 mW Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz 15.823 mW Pass
Mid Channel 6, 2437 MHz 13.346 mW 1w Pass
High Channel 11, 2462 MHz 14.654 mW 1w Pass
Chain C
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz 33.884 mW 1w Pass
Mid Channel 6, 2437 MHz 47.186 mW 1w Pass
High Channel 11, 2462 MHz 25.418 mW Pass
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz 47.517 mW Pass
Mid Channel 6, 2437 MHz 47.761 mW 1w Pass
High Channel 11, 2462 MHz 24.767 mW Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz 48.2 mW 1w Pass
Mid Channel 6, 2437 MHz 52.896 mW 1w Pass
High Channel 11, 2462 MHz 25.997 mW 1W Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz 54.003 mW 1w Pass
Mid Channel 6, 2437 MHz 44.456 mW 1w Pass
High Channel 11, 2462 MHz 24.705 mW 1w Pass
802.11(g) 54 Mbps
Low Channel 1, 2412 MHz 26.34 mW 1w Pass
Mid Channel 6, 2437 MHz 12.92 mW 1w Pass
High Channel 11, 2462 MHz 8.223 mW 1w Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz 18.271 mW 1w Pass
Mid Channel 6, 2437 MHz 14.799 mW 1w Pass
High Channel 11, 2462 MHz 17.217 mW 1W Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz 18.955 mwW 1T™w Pass
Mid Channel 6, 2437 MHz 15.534 mW 1T™w Pass
High Channel 11, 2462 MHz 12.046 mwW 1w Pass

Report No. PROS0222.2 Rev 01

131/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain A, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 42594 mwW | 1W [ Pass |

Channel Power Power Spectral Density

4258 mW /20.0000 MHz 2.130 nW/Hz

20 MHz, Chain A, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 59536 mW | 1W | Pass ]
e Agilent 89:41:200 May 21, 2015 R T

#Atten 18 dB

SW 1 MHz

Channel Power Power Spectral Density

59.54 mW /20.0000 MHz 2.977 nW/Hz

Report No. PROS0222.2 Rev 01 132/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain A, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ [ [ [ [ 49331 mwW | 1W [ Pass |

Channel Power Power Spectral Density

49.33 mW /20.0000 MHz 2.467 nW/Hz

20 MHz, Chain A, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | | [ 36.359 mW | 1W | Pass ]

5 Agilent 53:49:09 May 21, 2615 R T

#Atten 18 dB

1 MHz

Channel Power Power Spectral Density

36.36 mW /20.0000 MHz 1.818 nW/Hz

Report No. PROS0222.2 Rev 01 133/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14
20 MHz, Chain A, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 49515 mw | 1W | Pass |
e Agilent 89:51:13 May 21, 2015 R T
Channel Power Power Spectral Density
4951 mH /20.0000 MHz 2.476 nW/Hz
20 MHz, Chain A, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | [ 31777 mwW | 1W | Pass ]
Report No. PROS0222.2 Rev 01 134/258



NORTHWEST

OUTPUT POWER EM [:

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | [ 37.748 mwW | 1W | Pass |

20 MHz, Chain A, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 53676 mW | 1W | Pass ]
e Agilent 10:00:16 May 21, 2015 R T

#Atten 18 dB

SW 1 MHz

Channel Power Power Spectral Density

5368 mW /20.0000 MHz 2.684 nW/Hz

Report No. PROS0222.2 Rev 01 135/258



OUTPUT POWER

NORTHWEST

EMC

20 MHz, Chain A, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Limit
Value E:;I Result
[ [ [ | [ 46508 mW_| W | Pass
e Agilent 10:81:21 May 21, 2815 R T
Channel Power Power Spectral Density
46.51 mH /206.0000 MHz 2.325 nHW/Hz
20 MHz, Chain A, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | | [ 40547 mw | 1W | Pass
e Agilent 19:02:45 May 21, 2815 R T
#Atten 10 dB
Channel Power Power Spectral Density
4055 mH /20.0000 MHz 2.827 nHW/Hz
Report No. PROS0222.2 Rev 01 136/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 48388 mW | 1W [ Pass |
2 Agilent 10:04:18 May 21, 2015 R T

Channel Power Power Spectral Density

48.33 mW /20.0000 MHz 2.418 nW/Hz

20 MHz, Chain A, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | | | [ 46.024 mW ] 1w | Pass |
e Agilent 10:06:18 May 21, 2015 R T

#Atten 18 dB

1 MHz

Channel Power Power Spectral Density

46.02 mW /20.0000 MHz 2.3801 nW/Hz

Report No. PROS0222.2 Rev 01 137/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 54 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 18.367 mW | 1W [ Pass |

Channel Power Power Spectral Density

18.37 mW /20.0000 MHz 918.4 pHW/Hz

20 MHz, Chain A, 802.11(g) 54 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 17.928 mW ] 1w | Pass |
% Agilent 10:09:55 May 21, 2015 R T

#Atten 18 dB

SW 1 MHz

Channel Power Power Spectral Density

1793 mH /20.0000 MHz 896.4 pHW/Hz

Report No. PROS0222.2 Rev 01 138/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain A, 802.11(g) 54 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ | [ [ [ 21418 mwW | 1W | Pass |

Channel Power Power Spectral Density

21.42 mW /20.0000 MHz 1.871 nW/Hz

20 MHz, Chain A, 802.11(n) MCSO0, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | | [ 14376 mW_] 1w | Pass |
e Agilent 10:16:14 May 21, 2015 R T

#Atten 19 dB

1 MHz

Channel Power Power Spectral Density

14.38 mW /20.0000 MHz 718.8 pHW/Hz

Report No. PROS0222.2 Rev 01 139/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain A, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 19215 mwW | 1W [ Pass |
e Agilent 10:17:05 May 21, 2015 R T

R

Channel Power Power Spectral Density

19.22 mW /20.0000 MHz 960.8 pHW/Hz

20 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | [ [ [ 21.889 mwW | 1W I Pass |

1 MHz

Channel Power Power Spectral Density

2189 mH /20.0000 MHz 1.894 nW/Hz

Report No. PROS0222.2 Rev 01 140/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14

20 MHz, Chain A, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ 19291 mw ] 1W [ Pass |
------ Agilent 18:19:57 May 21. 2815 R T

Channel Power

1929 mH /20.0000 MHz

Power Spectral Density

964.5 pHW/Hz

3W 1 MHz
Channel Power

20.48 mW /20.0000 MHz

Report No. PROS0222.2 Rev 01

20 MHz, Chain A, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | [ [ 20478 mW | 1W I Pass |
R T

Power Spectral Density

1.824 nW/Hz

141/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain A, 802.11(n) MCS7, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ | [ [ [ 21591 mwW | 1W | Pass |

Channel Power Power Spectral Density

2158 mH /20.0000 MHz 1.880 nW/Hz

20 MHz, Chain B, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | [ [ [ 26.183mwW | 1W I Pass |

1 MHz

Channel Power Power Spectral Density

26.18 mW /20.0000 MHz 1.383 nW/Hz

Report No. PROS0222.2 Rev 01 142/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain B, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 37176 mW | 1W [ Pass |

Channel Power Power Spectral Density

37.18 mW /20.0000 MHz 1.858 nW/Hz

20 MHz, Chain B, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | [ [ [ 26299 mwW | 1W I Pass |

- Agilent 10:34:36 May 21, 2015 R T

#Atten 18 dB

Channel Power Power Spectral Density

26.30 mW /20.0000 MHz 1.315 nW/Hz

Report No. PROS0222.2 Rev 01 143/258



OUTPUT POWER

NORTHWEST

EMC

20 MHz, Chain B, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Limit
Value E:;I Result
[ [ [ [ [ 31.243mwW | 1W [ Pass |
Channel Power Power Spectral Density
31.24 mH /20.0000 MHz 1.562 nH/Hz
20 MHz, Chain B, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 37.602mwW | 1W | Pass ]
e Agilent 19:40:58 May 21, 2815 R T
orth EMC, Inc
: #Atten 18 dB
3H 1 MHz
Channel Power Power Spectral Density
3760 mH /20.0000 MHz 1.880 nH/Hz
Report No. PROS0222.2 Rev 01 144/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain B, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ [ [ [ [ 26.893mwW | 1W [ Pass |
e Agilent 10:41:40 May 21, 2015 R T

Channel Power Power Spectral Density

26.89 mW /20.0000 MHz 1.345 nW/Hz

20 MHz, Chain B, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | [ [ 27.747mwW | 1W I Pass |

1 MHz

Channel Power Power Spectral Density

27.75 mW /20.0000 MHz 1.387 nW/Hz

Report No. PROS0222.2 Rev 01 145/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain B, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 39379 mwW | 1W [ Pass |

Channel Power Power Spectral Density

39.38 mW /20.0000 MHz 1.8968 nW/Hz

20 MHz, Chain B, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | [ [ [ 27.313mwW_| 1W I Pass |
2 Agilent 10:46:39 May 21, 2015 R T

#Atten 18 dB

Channel Power Power Spectral Density

27.31 mW /20.0000 MHz 1.366 nW/Hz

Report No. PROS0222.2 Rev 01 146/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain B, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 35735 mW | 1W [ Pass |

Channel Power Power Spectral Density

35.74 mW /20.0000 MHz 1.787 nW/Hz

20 MHz, Chain B, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ | [ [ [ 31676 mW | 1W | Pass |

5 Agilent 18:49:55 May 21, 2615 R T

#Atten 18 dB

Channel Power Power Spectral Density

3168 mW /20.0000 MHz 1.584 nW/Hz

Report No. PROS0222.2 Rev 01 147/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14

20 MHz, Chain B, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz

[ [ [

Channel Power

29.49 mW /20.0000 MHz

Limit
(<) Result
[ 1W [ Pass |
R T

Power Spectral Density

1.474 nW/Hz

Channel Power

15.76 mH /20.0000 MHz

Report No. PROS0222.2 Rev 01

20 MHz, Chain B, 802.11(g) 54 Mbps, Low Channel 1, 2412 MHz
Limit
(<) Result
| | | 15.761 MW _| 1w | Pass |
R T

Power Spectral Density

788.0 pHW/Hz

148/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain B, 802.11(g) 54 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ | [ [ [ 1349 mw | 1W | Pass |

Channel Power Power Spectral Density

1349 mH /20.0000 MHz 674.5 pHW/Hz

20 MHz, Chain B, 802.11(g) 54 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | | | [ 10.992 mw | 1W | Pass ]
% Agilent 10:55:56 May 21, 2015 R T

Channel Power Power Spectral Density

18.99 mH /20.0000 MHz 549.6 pHW/Hz

Report No. PROS0222.2 Rev 01 149/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain B, 802.11(n) MCSO0, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 10551 mwW | 1W [ Pass |

Channel Power Power Spectral Density

18.55 mH /20.0000 MHz 527.6 pW/Hz

20 MHz, Chain B, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 14596 mW | 1 W | Pass |
e Agilent 10:59:16 May 21, 2015 R T

SW 1 MHz

Channel Power Power Spectral Density

1460 mW /20.0000 MHz 729.8 pH/Hz

Report No. PROS0222.2 Rev 01 150/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain B, 802.11(n) MCSO, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ [ [ [ [ 14389 mwW | 1W [ Pass |

Channel Power Power Spectral Density

1438 mH /20.0000 MHz 719.4 pHW/Hz

20 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | | [ 15823 mwW | 1W | Pass ]

Channel Power Power Spectral Density

1582 mH /20.0000 MHz 791.2 pHW/Hz

Report No. PROS0222.2 Rev 01 151/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain B, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 13346 mW | 1W [ Pass |
e Agilent 11:04:27 May 21, 2015 R T

Channel Power Power Spectral Density

1335 mH /20.0000 MHz 667.3 pHW/Hz

20 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | | | [ 14.654 mW | 1W | Pass ]
e Agilent 11:05:25 May 21, 2015 R T

#Atten 18 dB

Channel Power Power Spectral Density

1465 mH /20.0000 MHz 732.7 pH/Hz

Report No. PROS0222.2 Rev 01 152/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain C, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 33.884 mW | 1W [ Pass |

Channel Power Power Spectral Density

33.88 mW /20.0000 MHz 1.694 nW/Hz

20 MHz, Chain C, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 47186 mW | 1W | Pass ]
e Agilent 11:12:18 May 21, 2015 R T

#Atten 18 dB

Channel Power Power Spectral Density

4719 mH /20.0000 MHz 2.359 nW/Hz

Report No. PROS0222.2 Rev 01 153/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain C, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ | [ [ [ 25418 mwW | 1W | Pass |

Channel Power Power Spectral Density

25.42 mW /20.0000 MHz 1.271 nW/Hz

20 MHz, Chain C, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | | [ 47517 mW_] 1w | Pass |
e Agilent 11:16:52 May 21, 2015 R T

#Atten 10 dB

1 MHz

Channel Power Power Spectral Density

4752 mW /20.0000 MHz 2.376 nW/Hz

Report No. PROS0222.2 Rev 01 154/258



OUTPUT POWER

NORTHWEST

EMC

20 MHz, Chain C, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Limit
Value E:;I Result
[ [ [ [ [ 47761 mwW ] 1W [ Pass |
Channel Power Power Spectral Density
4770 mH /20.0000 MHz 2.388 nH/Hz
20 MHz, Chain C, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Limit
Value ;:;I Result
| | [ [ [ 24767 mW_| 1W I Pass |
e Agilent 11:19:23 May 21, 2615 R T
0 EMC, Inc
: #Atten 18 dB
Channel Power Power Spectral Density
24.77 mH /20.0000 MHz 1.238 nH/Hz
Report No. PROS0222.2 Rev 01 155/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain C, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 482mw | 1W | Pass |

Channel Power Power Spectral Density

48.20 mW /20.0000 MHz 2.410 nW/Hz

20 MHz, Chain C, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 52.896 MW | 1 W | Pass |
e Agilent 11:21:300 May 21, 2015 R T

#Atten 18 dB

SW 1 MHz

Channel Power Power Spectral Density

5290 mW /20.0000 MHz 2.645 nW/Hz

Report No. PROS0222.2 Rev 01 156/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain C, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ | [ [ [ 25997 mW | 1W | Pass |

Channel Power Power Spectral Density

26.00 mW /20.0000 MHz 1.380 nW/Hz

20 MHz, Chain C, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | | [ 54.003mwW | 1W | Pass ]
e Agilent 11:23:24 May 21, 2015 R T

#Atten 18 dB

1 MHz

Channel Power Power Spectral Density

5400 mW /20.0000 MHz 2.700 nW/Hz

Report No. PROS0222.2 Rev 01 157/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain C, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 44.456 mW ] 1W [ Pass |
e Agilent 11:24:17 May 21, 2015 R T

Channel Power Power Spectral Density

44.46 mW /20.0000 MHz 2.223 nW/Hz

20 MHz, Chain C, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | [ [ [ 24705 mwW_| 1W I Pass |
e Agilent 11:25:10 May 21, 2015 R T

#Atten 18 dB

1 MHz

Channel Power Power Spectral Density

24.71 mW /20.0000 MHz 1.235 nW/Hz

Report No. PROS0222.2 Rev 01 158/258



OUTPUT POWER

NORTHWEST

EMC

20 MHz, Chain C, 802.11(g) 54 Mbps, Low Channel 1, 2412 MHz
Limit
Value E:;I Result
[ [ [ [ [ 2634mw | 1W [ Pass |
Channel Power Power Spectral Density
206.34 mH /20.0000 MHz 1.317 nH/Hz
20 MHz, Chain C, 802.11(g) 54 Mbps, Mid Channel 6, 2437 MHz
Limit
Value ;:;I Result
| | [ [ [ 12.92mw | 1W I Pass |
e Agilent 11:27:25 May 21, 2815 R T
#Atten 10 dB
Channel Power Power Spectral Density
1292 mH /20.0000 MHz 646.0 pH/Hz
Report No. PROS0222.2 Rev 01 159/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain C, 802.11(g) 54 Mbps, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ [ [ [ [ 8223mw | 1W [ Pass |

Channel Power Power Spectral Density

8.223 mW /20.0000 MHz 411.1 pW/Hz

20 MHz, Chain C, 802.11(n) MCSO0, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ | | | [ 18271 mW | 1w | Pass |
e Agilent 11:30:44 May 21, 2015 R T

#Atten 18 dB

Channel Power Power Spectral Density

18.27 mW /20.0000 MHz 913.6 pHW/Hz

Report No. PROS0222.2 Rev 01 160/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain C, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 14799 mw | 1W [ Pass |
e Agilent 11:31:57 May 21, 2015 R T

Channel Power Power Spectral Density

1480 mW /20.0000 MHz 739.9 pHW/Hz

20 MHz, Chain C, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ [ | | [ 17217 mW | 1w | Pass |
e Agilent 14:20:47 May 21, 2015 R T

#Atten 18 dB

!

Channel Power Power Spectral Density

17.22 mW /20.0000 MHz 860.8 pW/Hz

Report No. PROS0222.2 Rev 01 161/258



NORTHWEST

OUTPUT POWER EM l:

XMit 2015.01.14

20 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 18.955 mW | 1W [ Pass |
% Agilent 11:34:05 May 21, 2015 R T

Channel Power Power Spectral Density

18.96 mW /20.0000 MHz 947.8 pHW/Hz

20 MHz, Chain C, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 15534 mw | 1W | Pass ]
e Agilent 11:34:52 May 21, 2015 R T

SW 1 MHz

Channel Power Power Spectral Density

1553 mH /20.0000 MHz 776.7 pH/Hz

Report No. PROS0222.2 Rev 01 162/258



NORTHWEST

OUTPUT POWER EM [:

XMit 2015.01.14

20 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2462 MHz

Limit
Value (<) Result
| | | [ [ 12.046 mW | 1W ] Pass ]
w2 Agilent 11:36:17 May 21, 2015 R T

#JVBH 3 MHz ep 1.

Channel Power Power Spectral Density

12.05 mH /20.0000 MHz 602.3 pHW/Hz

Report No. PROS0222.2 Rev 01 163/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14
EUT:[RLX2-IHNF Work Order: | PROS0222
Serial Number:|000D8DF095CF Date:|05/21/15
Customer:| ProSoft Technology, Inc. Temperature:|25.0°C
Att None Humidity:|43%
Project:[None Barometric Pres.:| 1023 mbar
Tested by:|Jonathan Kiefer, Jeremiah Darden Power:[110VAC/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 JANSI C63.10:2009
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Limit
Value (<) Result
20 MHz
Chain A
802.11(n) MCS8
Low Channel 1, 2412 MHz 14.376 mW T™w Pass
Mid Channel 6, 2437 MHz 19.215 mW 1TW Pass
High Channel 11, 2462 MHz 21.889 mW 1w Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 19.291 mW 1w Pass
Mid Channel 6, 2437 MHz 20.478 mW 1W Pass
High Channel 11, 2462 MHz 21.591 mW 1W Pass
Chain B
802.11(n) MCS8
Low Channel 1, 2412 MHz 10.551 mW 1W Pass
Mid Channel 6, 2437 MHz 14.596 mW 1w Pass
High Channel 11, 2462 MHz 14.389 mW 1w Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 15.823 mW 1w Pass
Mid Channel 6, 2437 MHz 13.346 mW 1w Pass
High Channel 11, 2462 MHz 14.654 mW 1W Pass
Chain C
802.11(n) MCS8
Low Channel 1, 2412 MHz 18.271 mW 1w Pass
Mid Channel 6, 2437 MHz 14.799 mW 1w Pass
High Channel 11, 2462 MHz 17.217 mW 1W Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 18.955 mW 1w Pass
Mid Channel 6, 2437 MHz 15.534 mW 1w Pass
High Channel 11, 2462 MHz 12.046 mW 1W Pass
Power Summing, 20 MHz
Chain AB Chain A Chain B Summed Power Limit
802.11(n) MCS8 (mW) (mW) (dBm) (dBm) Result
Low Channel 1, 2412 MHz 14.376 10.551 13.96670014 30 Pass
Mid Channel 6, 2437 MHz 19.215 14.596 15.29058016 30 Pass
High Channel 11, 2462 MHz 21.889 14.389 15.59643336 30 Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 19.291 15.823 15.45480305 30 Pass
Mid Channel 6, 2437 MHz 20.478 13.346 15.29224966 30 Pass
High Channel 11, 2462 MHz 21.591 14.654 15.59248104 30 Pass
Power Summing, 20 MHz
Chain AC Chain A Chain C Summed Power Limit
802.11(n) MCS8 (mW) (mW) (dBm) (dBm) Result
Low Channel 1, 2412 MHz 14.376 18.271 15.13843279 30 Pass
Mid Channel 6, 2437 MHz 19.215 14.799 15.31657707 30 Pass
High Channel 11, 2462 MHz 21.889 17.217 15.92243396 30 Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 19.291 18.955 15.82586021 30 Pass
Mid Channel 6, 2437 MHz 20.478 15.534 15.56447241 30 Pass
High Channel 11, 2462 MHz 21.591 12.046 15.26817255 30 Pass
Power Summing, 20 MHz
Chain BC Chain B Chain C Summed Power Limit
802.11(n) MCS8 (mW) (mW) (dBm) (dBm) Result
Low Channel 1, 2412 MHz 10.551 18.271 14.59724114 30 Pass
Mid Channel 6, 2437 MHz 14.596 14.799 14.68273465 30 Pass
High Channel 11, 2462 MHz 14.389 17.217 14.99769536 30 Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 15.823 18.955 15.41304603 30 Pass
Mid Channel 6, 2437 MHz 13.346 15.534 14.60597189 30 Pass
High Channel 11, 2462 MHz 14.654 12.046 14.26511261 30 Pass
Report No. PROS0222.2 Rev 01 164/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

20 MHz, Chain A, 802.11(n) MCS8, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 14376 mW | 1W [ Pass |
e Agilent 10:16:14 May 21, 2015 R T

Channel Power Power Spectral Density

1438 mW /20.0000 MHz 718.8 pHW/Hz

20 MHz, Chain A, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 19215 mw | 1W | Pass ]
e Agilent 10:17:05 May 21, 2015 R T

#Atten 18 dB

W*Wkawm.wum

F ‘l\\[“

SW 1 MHz

Channel Power Power Spectral Density

19.22 mW /20.0000 MHz 960.8 pHW/Hz

Report No. PROS0222.2 Rev 01 165/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

20 MHz, Chain A, 802.11(n) MCS8, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ [ [ [ [ 21889 mwW | 1W [ Pass |
e Agilent 10:15:02 May 21, 2015 R T

Channel Power Power Spectral Density

2189 mH /20.0000 MHz 1.894 nW/Hz

20 MHz, Chain A, 802.11(n) MCS15, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | | [ 19.291 mW ] 1w | Pass |

1 MHz

Channel Power Power Spectral Density

19.29 mH /20.0000 MHz 964.5 pHW/Hz

Report No. PROS0222.2 Rev 01 166/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

20 MHz, Chain A, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ | [ [ [ 20478 mW | 1W | Pass |
e Agilent 10:21:50 May 21, 2015 R T

Channel Power Power Spectral Density

20.48 mW /20.0000 MHz 1.824 nW/Hz

20 MHz, Chain A, 802.11(n) MCS15, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | [ [ [ 21591 mw | 1W I Pass |

1 MHz

Channel Power Power Spectral Density

21589 mH /20.0000 MHz 1.880 nW/Hz

Report No. PROS0222.2 Rev 01 167/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

20 MHz, Chain B, 802.11(n) MCS8, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 10551 mwW | 1W [ Pass |

Channel Power Power Spectral Density

18.55 mH /20.0000 MHz 527.6 pW/Hz

20 MHz, Chain B, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 14596 mW | 1 W | Pass |
e Agilent 10:59:16 May 21, 2015 R T

SW 1 MHz

Channel Power Power Spectral Density

1460 mW /20.0000 MHz 729.8 pH/Hz

Report No. PROS0222.2 Rev 01 168/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

20 MHz, Chain B, 802.11(n) MCS8, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ [ [ [ [ 14389 mwW | 1W [ Pass |

Channel Power Power Spectral Density

1438 mH /20.0000 MHz 719.4 pHW/Hz

20 MHz, Chain B, 802.11(n) MCS15, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | | [ 15823 mwW | 1W | Pass ]

Channel Power Power Spectral Density

1582 mH /20.0000 MHz 791.2 pHW/Hz

Report No. PROS0222.2 Rev 01 169/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

20 MHz, Chain B, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 13346 mW | 1W [ Pass |
e Agilent 11:04:27 May 21, 2015 R T

Channel Power Power Spectral Density

1335 mH /20.0000 MHz 667.3 pHW/Hz

20 MHz, Chain B, 802.11(n) MCS15, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | | | [ 14654 mW ] 1w | Pass |
e Agilent 11:05:25 May 21, 2015 R T

#Atten 18 dB

Channel Power Power Spectral Density

1465 mH /20.0000 MHz 732.7 pH/Hz

Report No. PROS0222.2 Rev 01 170/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

20 MHz, Chain C, 802.11(n) MCS8, Low Channel 1, 2412 MHz
Limit
Value (<) Result
[ [ [ [ [ 18271 mwW ] 1W [ Pass |
e Agilent 11:30:44 May 21, 2015 R T

Channel Power Power Spectral Density

18.27 mW /20.0000 MHz 913.6 pHW/Hz

20 MHz, Chain C, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 14799 mw | 1W | Pass ]
% Agilent 11:31:57 May 21, 2015 R T

#Atten 18 dB

SW 1 MHz

Channel Power Power Spectral Density

1480 mW /20.0000 MHz 739.9 pHW/Hz

Report No. PROS0222.2 Rev 01 171/258
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OUTPUT POWER EM[:

XMit 2015.01.14

20 MHz, Chain C, 802.11(n) MCS8, High Channel 11, 2462 MHz
Limit
Value (<) Result
[ [ [ [ [ 17217 mW | 1W [ Pass |
e Agilent 14:20:47 May 21, 2015 R T

Channel Power Power Spectral Density

17.22 mW /20.0000 MHz 860.8 pW/Hz

20 MHz, Chain C, 802.11(n) MCS15, Low Channel 1, 2412 MHz
Limit
Value (<) Result
| | | | [ 18.955 mW | 1W | Pass ]
e Agilent 11:34:05 May 21, 2015 R T

1 MHz

Channel Power Power Spectral Density

18.96 mW /20.0000 MHz 947.8 pHW/Hz

Report No. PROS0222.2 Rev 01 172/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

20 MHz, Chain C, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 15534 mwW | 1W [ Pass |
e Agilent 11:34:52 May 21, 2015 R T

Channel Power Power Spectral Density

1553 mH /20.0000 MHz 776.7 pH/Hz

20 MHz, Chain C, 802.11(n) MCS15, High Channel 11, 2462 MHz
Limit
Value (<) Result
| | | | [ 12.046 mW | 1W | Pass ]
e Agilent 11:36:17 May 21, 2015 R T

1 MHz

Channel Power Power Spectral Density

12.05 mH /20.0000 MHz 602.3 pHW/Hz

Report No. PROS0222.2 Rev 01 173/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14
EUT:[RLX2-IHNF Work Order: | PROS0222
Serial Number:|000D8DF095CF Date:|05/21/15
Customer:| ProSoft Technology, Inc. Temperature:|25.0°C
Att None Humidity:|43%
Project:[None Barometric Pres.:| 1023 mbar
Tested by:|Jonathan Kiefer, Jeremiah Darden Power:[120V/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 JANSI C63.10:2009
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Limit
Value (<) Result
40 MHz
Chain C
802.11(n) MCSO
Low Channel 1, 2422 MHz 10.918 mW T™w Pass
Mid Channel 6, 2437 MHz 8.981 mW 1TW Pass
High Channel 11, 2452 MHz 8.013 mW 1w Pass
802.11(n) MCS7
Low Channel 1, 2422 MHz 11.153 mW 1w Pass
Mid Channel 6, 2437 MHz 9.143 mW 1w Pass
High Channel 11, 2452 MHz 8.407 mW 1W Pass
Chain B
802.11(n) MCS0
Low Channel 1, 2422 MHz 8.412 mW 1W Pass
Mid Channel 6, 2437 MHz 8.394 mW 1w Pass
High Channel 11, 2452 MHz 8.973 mW 1w Pass
802.11(n) MCS7
Low Channel 1, 2422 MHz 8.732 mW 1w Pass
Mid Channel 6, 2437 MHz 8.092 mW 1w Pass
High Channel 11, 2452 MHz 7.684 mW 1W Pass
Chain A
802.11(n) MCSO
Low Channel 1, 2422 MHz 10.941 mW 1w Pass
Mid Channel 6, 2437 MHz 10.587 mW 1w Pass
High Channel 11, 2452 MHz 11.066 mW 1W Pass
802.11(n) MCS7
Low Channel 1, 2422 MHz 10.845 mW 1w Pass
Mid Channel 6, 2437 MHz 10.742 mW 1W Pass
High Channel 11, 2452 MHz 12.718 mW 1w Pass
Report No. PROS0222.2 Rev 01 174/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14

40 MHz, Chain C, 802.11(n) MCSO, Low Channel 1, 2422 MHz
Limit
Value (<) Result
[ [ [ [ [ 10.918 mW ] 1W [ Pass |

5 Agilent 11:48:41 May 21, 2615 R T

#Atten 10 dB

f, MMMM- o WMMM .

Channel Power Power Spectral Density

18.92 mW /40.0000 MHz 272.9 pHW/Hz

40 MHz, Chain C, 802.11(n) MCS0, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 8981Tmw | 1W | Pass ]
% Agilent 11:50:08 May 21, 2015 R T

EMC, Inc
% #Atten 10 dB

Channel Power Power Spectral Density

8.981 mW /40.0000 MHz 224.5 pHW/Hz

Report No. PROS0222.2 Rev 01

175/258



NORTHWEST
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XMit 2015.01.14

40 MHz, Chain C, 802.11(n) MCSO, High Channel 11, 2452 MHz
Limit
Value (<) Result
[ [ [ [ [ 8.013mwW | 1W [ Pass |
e Agilent 11:51:43 May 21, 2015 R T

Channel Power Power Spectral Density

8.013 mW /40.0000 MHz 200.3 pHW/Hz

40 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Limit
Value (<) Result
| | | | [ 11.153 mwW | 1W | Pass ]
e Agilent 11:53:200 May 21, 2015 R T

#Atten 10 dB

Channel Power Power Spectral Density

11.15 mH /40.0000 MHz 278.8 pH/Hz

Report No. PROS0222.2 Rev 01 176/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain C, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 9.143mw | 1W [ Pass |
e Agilent 11:54:27 May 21, 2015 R T

Channel Power Power Spectral Density

9.143 mW /40.0000 MHz 228.6 pH/Hz

40 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2452 MHz
Limit
Value (<) Result
| | | | [ 8407 mwW | 1w | Pass |

Channel Power Power Spectral Density

8.407 mW /40.0000 MHz 210.2 pW/Hz

Report No. PROS0222.2 Rev 01 177/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain B, 802.11(n) MCSO0, Low Channel 1, 2422 MHz
Limit
Value (<) Result
[ [ [ [ [ 8412mw | 1W [ Pass |
e Agilent 12:01:30 May 21, 2015 R T

Channel Power Power Spectral Density

8.412 mW /40.0000 MHz 210.3 pHW/Hz

40 MHz, Chain B, 802.11(n) MCS0, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ | | [ [ 8394mw | 1W | Pass |

- Agilent 12:02:22 May 21, 2015 R T

Channel Power Power Spectral Density

8.394 mW /40.0000 MHz 209.8 pHW/Hz

Report No. PROS0222.2 Rev 01 178/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain B, 802.11(n) MCSO0, High Channel 11, 2452 MHz
Limit
Value (<) Result
[ [ [ [ [ 8973mwW | 1W [ Pass |
e Agilent 12:03:24 May 21, 2015 R T

Channel Power Power Spectral Density

8973 mW /40.0000 MHz 224.3 pHW/Hz

40 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Limit
Value (<) Result
| | | | [ 8732mwW | 1W | Pass ]
e Agilent 12:04:18 May 21, 2015 R T

#Atten 10 dB

SW 1 MHz

Channel Power Power Spectral Density

8.732 mW /40.0000 MHz 218.3 pHW/Hz

Report No. PROS0222.2 Rev 01 179/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain B, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 8.092mwW ] 1W [ Pass |

Channel Power Power Spectral Density

8.092 mW /40.0000 MHz 202.3 pW/Hz

40 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2452 MHz
Limit
Value (<) Result
| | [ [ [ 7.684mwW | 1W I Pass |

Channel Power Power Spectral Density

7.684 mW /40.0000 MHz 192.1 pW/Hz

Report No. PROS0222.2 Rev 01 180/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain A, 802.11(n) MCSO0, Low Channel 1, 2422 MHz
Limit
Value (<) Result
[ [ [ [ [ 10941 mwW | 1W [ Pass |

Channel Power Power Spectral Density

18.94 mW /40.0000 MHz 2735 pHW/Hz

40 MHz, Chain A, 802.11(n) MCS0, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ | [ [ [ 10587 mW | 1W | Pass |

SW 1 MHz

Channel Power Power Spectral Density

18.58 mW /40.0000 MHz 264.7 pW/Hz

Report No. PROS0222.2 Rev 01 181/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2452 MHz
Limit
Value (<) Result
[ [ [ [ [ 11.066 mW | 1W [ Pass |
e Agilent 12:11:51 May 21, 2015 R T

Channel Power Power Spectral Density

11.07 mW /40.0000 MHz 276.6 pH/Hz

40 MHz, Chain A, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Limit
Value (<) Result
| | | | [ 10.845 mW | 1W | Pass ]
e Agilent 12:12:52 May 21, 2015 R T

#Atten 10 dB

SW 1 MHz

Channel Power Power Spectral Density

18.84 mW /40.0000 MHz 271.1 pW/Hz

Report No. PROS0222.2 Rev 01 182/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain A, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 10.742mwW | 1W [ Pass |
e Agilent 12:13:53 May 21, 2015 R T

Channel Power Power Spectral Density

18.74 mW /40.0000 MHz 268.5 pHW/Hz

40 MHz, Chain A, 802.11(n) MCS7, High Channel 11, 2452 MHz
Limit
Value (<) Result
[ [ | | [ 12718 mw | 1W | Pass ]
e Agilent 12:15:03 May 21, 2015 R T

Channel Power Power Spectral Density

12.72 mW /40.0000 MHz 318.0 pW/Hz

Report No. PROS0222.2 Rev 01 183/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14
EUT:[RLX2-IHNF Work Order: | PROS0222
Serial Number:|000D8DF095CF Date:|05/21/15
Customer:| ProSoft Technology, Inc. Temperature:|25.0°C
Att None Humidity:|43%
Project:[None Barometric Pres.:| 1023 mbar
Tested by:|Jonathan Kiefer, Jeremiah Darden Power:[110VAC/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 JANSI C63.10:2009
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Limit
Value (<) Result
40 MHz
Chain C
802.11(n) MCS8
Low Channel 1, 2422 MHz 10.918 mW T™w Pass
Mid Channel 6, 2437 MHz 8.981 mW 1TW Pass
High Channel 11, 2452 MHz 8.013 mW 1w Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz 11.153 mW 1w Pass
Mid Channel 6, 2437 MHz 9.143 mW 1w Pass
High Channel 11, 2452 MHz 8.407 mW 1W Pass
Chain B
802.11(n) MCS8
Low Channel 1, 2422 MHz 8.412 mW 1W Pass
Mid Channel 6, 2437 MHz 8.394 mW 1w Pass
High Channel 11, 2452 MHz 8.973 mW 1w Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz 8.732 mW 1w Pass
Mid Channel 6, 2437 MHz 8.092 mW 1w Pass
High Channel 11, 2452 MHz 7.684 mW 1W Pass
Chain A
802.11(n) MCS8
Low Channel 1, 2422 MHz 10.941 mW 1w Pass
Mid Channel 6, 2437 MHz 10.587 mW 1W Pass
High Channel 11, 2452 MHz 11.066 mW 1W Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz 10.845 mW 1w Pass
Mid Channel 6, 2437 MHz 10.742 mW 1W Pass
High Channel 11, 2452 MHz 12.718 mW 1W Pass
Power Summing, 40 MHz
Chain AB Chain A Chain B Summed Power Limit
802.11(n) MCS8 (mW) (mW) (dBm) (dBm) Result
Low Channel 1, 2422 MHz 10.941 8.412 12.86748297 30 Pass
Mid Channel 6, 2437 MHz 10.587 8.394 12.78319089 30 Pass
High Channel 11, 2452 MHz 11.066 8.973 13.01876045 30 Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz 10.845 8.732 12.91746141 30 Pass
Mid Channel 6, 2437 MHz 10.742 8.092 12.74942566 30 Pass
High Channel 11, 2452 MHz 12.718 7.684 13.09672743 30 Pass
Power Summing, 40 MHz
Chain AC Chain A Chain C Summed Power Limit
802.11(n) MCS8 (mW) (mW) (dBm) (dBm) Result
Low Channel 1, 2422 MHz 10.941 10.918 13.3963029 30 Pass
Mid Channel 6, 2437 MHz 10.587 8.981 12.9154644 30 Pass
High Channel 11, 2452 MHz 11.066 8.013 12.80555608 30 Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz 10.845 11.153 13.42383198 30 Pass
Mid Channel 6, 2437 MHz 10.742 9.143 12.98525595 30 Pass
High Channel 11, 2452 MHz 12.718 8.407 13.24796718 30 Pass
Power Summing, 40 MHz
Chain BC Chain B Chain C Summed Power Limit
802.11(n) MCS8 (mW) (mW) (dBm) (dBm) Result
Low Channel 1, 2422 MHz 8.412 10.918 12.86231854 30 Pass
Mid Channel 6, 2437 MHz 8.394 8.981 12.39924813 30 Pass
High Channel 11, 2452 MHz 8.973 8.013 12.3009112 30 Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz 8.732 11.153 12.98525595 30 Pass
Mid Channel 6, 2437 MHz 8.092 9.143 12.36411288 30 Pass
High Channel 11, 2452 MHz 7.684 8.407 12.06583035 30 Pass
Report No. PROS0222.2 Rev 01 184/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14

40 MHz, Chain C, 802.11(n) MCS8, Low Channel 1, 2422 MHz
Limit
Value (<) Result
[ [ [ [ [ 10.918 mW ] 1W [ Pass |

5 Agilent 11:48:41 May 21, 2615 R T

#Atten 10 dB

f, MMMM- o WMMM .

Channel Power Power Spectral Density

18.92 mW /40.0000 MHz 272.9 pHW/Hz

40 MHz, Chain C, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
| | | | [ 8981Tmw | 1W | Pass ]
% Agilent 11:50:08 May 21, 2015 R T

EMC, Inc
% #Atten 10 dB

Channel Power Power Spectral Density

8.981 mW /40.0000 MHz 224.5 pHW/Hz

Report No. PROS0222.2 Rev 01

185/258



OUTPUT POWER

NORTHWEST

EMC

XMit 2015.01.14

40 MHz, Chain C, 802.11(n) MCS8, High Channel 11, 2452 MHz

[ [ [

Channel Power

8.013 mW /40.0000 MHz

Limit
(<) Result
[ 1W [ Pass |
R T

Power Spectral Density

200.3 pHW/Hz

Channel Power

11.15 mH /40.0000 MHz

Report No. PROS0222.2 Rev 01

40 MHz, Chain C, 802.11(n) MCS15, Low Channel 1, 2422 MHz
Limit
(<) Result
[ [ [ 11.153 mW_| W | Pass |
R T

Power Spectral Density

278.8 pH/Hz

186/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain C, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 9.143mw | 1W [ Pass |
e Agilent 11:54:27 May 21, 2015 R T

Channel Power Power Spectral Density

9.143 mW /40.0000 MHz 228.6 pH/Hz

40 MHz, Chain C, 802.11(n) MCS15, High Channel 11, 2452 MHz
Limit
Value (<) Result
[ | | | [ 8407 mwW | 1w | Pass |
% Agilent 11:55:45 May 21, 2015 R T

#Atten 10 dB

Channel Power Power Spectral Density

8.407 mW /40.0000 MHz 210.2 pW/Hz

Report No. PROS0222.2 Rev 01 187/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain B, 802.11(n) MCS8, Low Channel 1, 2422 MHz
Limit
Value (<) Result
[ [ [ [ [ 8412mw | 1W [ Pass |
e Agilent 12:01:30 May 21, 2015 R T

Channel Power Power Spectral Density

8.412 mW /40.0000 MHz 210.3 pHW/Hz

40 MHz, Chain B, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ | | [ [ 8394mw | 1W | Pass |

- Agilent 12:02:22 May 21, 2015 R T

Channel Power Power Spectral Density

8.394 mW /40.0000 MHz 209.8 pHW/Hz

Report No. PROS0222.2 Rev 01 188/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain B, 802.11(n) MCS8, High Channel 11, 2452 MHz
Limit
Value (<) Result
[ [ [ [ [ 8973mwW | 1W [ Pass |
e Agilent 12:03:24 May 21, 2015 R T

Channel Power Power Spectral Density

8973 mW /40.0000 MHz 224.3 pHW/Hz

40 MHz, Chain B, 802.11(n) MCS15, Low Channel 1, 2422 MHz
Limit
Value (<) Result
| | | | [ 8732mwW | 1w | Pass |

SW 1 MHz

Channel Power Power Spectral Density

8.732 mW /40.0000 MHz 218.3 pHW/Hz

Report No. PROS0222.2 Rev 01 189/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain B, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 8.092mwW ] 1W [ Pass |

Channel Power Power Spectral Density

8.092 mW /40.0000 MHz 202.3 pW/Hz

40 MHz, Chain B, 802.11(n) MCS15, High Channel 11, 2452 MHz
Limit
Value (<) Result
| | [ [ [ 7.684mwW | 1W I Pass |
e Agilent 12:07:13 May 21, 2015 R T

#Atten 10 dB

Channel Power Power Spectral Density

7.684 mW /40.0000 MHz 192.1 pW/Hz

Report No. PROS0222.2 Rev 01 190/258



NORTHWEST

OUTPUT POWER EM[:

XMit 2015.01.14

40 MHz, Chain A, 802.11(n) MCS8, Low Channel 1, 2422 MHz
Limit
Value (<) Result
[ [ [ [ [ 10941 mwW | 1W [ Pass |

Channel Power Power Spectral Density

18.94 mW /40.0000 MHz 2735 pHW/Hz

40 MHz, Chain A, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ | [ [ [ 10587 mW | 1W | Pass |

SW 1 MHz

Channel Power Power Spectral Density

18.58 mW /40.0000 MHz 264.7 pW/Hz
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40 MHz, Chain A, 802.11(n) MCS8, High Channel 11, 2452 MHz
Limit
Value (<) Result
[ [ [ [ [ 11.066 mW | 1W [ Pass |
e Agilent 12:11:51 May 21, 2015 R T

Channel Power Power Spectral Density

11.07 mW /40.0000 MHz 276.6 pH/Hz

40 MHz, Chain A, 802.11(n) MCS15, Low Channel 1, 2422 MHz
Limit
Value (<) Result
| | | | [ 10.845 mW | 1W | Pass ]
e Agilent 12:12:52 May 21, 2015 R T

SW 1 MHz

Channel Power Power Spectral Density

18.84 mW /40.0000 MHz 271.1 pW/Hz
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40 MHz, Chain A, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Limit
Value (<) Result
[ [ [ [ [ 10742 mW ] 1W [ Pass |
e Agilent 12:13:53 May 21, 2015 R T

Channel Power Power Spectral Density

18.74 mW /40.0000 MHz 268.5 pHW/Hz

40 MHz, Chain A, 802.11(n) MCS15, High Channel 11, 2452 MHz
Limit
Value (<) Result
[ [ | | [ 12718 mW ] 1w | Pass |
e Agilent 12:15:03 May 21, 2015 R T

#Atten 10 dB

Channel Power Power Spectral Density

12.72 mW /40.0000 MHz 318.0 pW/Hz
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Testing was performed using the mode(s) of operation and configuration(s) noted within the report. The individuals and/or the
organization requesting the test provided the modes, configurations and settings used to complete the evaluation. The actual test
parameters are specified in the test data, this includes items such as investigated frequency range (scanned) and test levels. The
testing methods and performance specifications, as well as the test site used for the evaluation are indicated in the test data.

TEST EQUIPMENT

Interval
Description Manufacturer Model ID Last Cal. (mo)
Signal Generator, 40 GHz Agilent N5173B TIW 7/15/2014 36
DC Block, 40 GHz Fairview Microwave SD3379 AMM 2/27/2015 12
Attenuator, 20dB, 40 GHz Fairview Microwave SA4018-20 TQY 2/27/2015 12
Spectrum Analyzer Agilent E4440A AFD 7/14/2014 12

TEST DESCRIPTION

The maximum power spectral density measurements was measured using the channels and modes as called out on the
following data sheets.

A direct connection was made between the RF output of the EUT and a spectrum analyzer. External attenuation and a DC block
were used. The reference level offset on the spectrum analyzer was adjusted to compensate for cable loss and the external
attenuation used between the RF output and the spectrum analyzer input.

Per the procedure outlined in ANSI C63.10:2013 Section 11.10.2, the peak power spectral density was measured.
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EUT: [RLX2-IHNF Work Order: | PROS0222
Serial Number: |000D8DF095CF Date: [05/22/15
Customer: | ProSoft Technology, Inc. Temperature: (24.4°C
Attendees: | None Humidity: [44%
Project: [None Barometric Pres.
Tested by: | Jonathan Kiefer, Jeremiah Darden Power:[110VAC/60Hz Job Sit
TEST SPECIFICATIONS Test Method
[Fcc15.247:2015 JANSI C63.10:2009
|
COMMENTS
Offset 20.8 dB (DC Block + 20dB + Coax Cable) for 2.4 GHz.
DEVIATIONS FROM TEST STANDARD
|None
Configuration # 1
Signature
Value Limit
dBm/100kHz dBm/3kHz Results
20 MHz
Chain A
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz 52 8 Pass
Mid Channel 6, 2437 MHz 6.255 8 Pass
High Channel 11, 2462 MHz 5.181 8 Pass
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz 5.079 8 Pass
Mid Channel 6, 2437 MHz 6.879 8 Pass
High Channel 11, 2462 MHz 5.277 8 Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz 0.05 8 Pass
Mid Channel 6, 2437 MHz 1.982 8 Pass
High Channel 11, 2462 MHz 1.499 8 Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz 2.844 8 Pass
Mid Channel 6, 2437 MHz 3.26 8 Pass
High Channel 11, 2462 MHz 2.728 8 Pass
802.11(g) 54 Mbps
Low Channel 1, 2412 MHz -0.124 8 Pass
Mid Channel 6, 2437 MHz -0.975 8 Pass
High Channel 11, 2462 MHz 0.102 8 Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz -2.316 8 Pass
Mid Channel 6, 2437 MHz -1.439 8 Pass
High Channel 11, 2462 MHz -0.161 8 Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz -0.143 8 Pass
Mid Channel 6, 2437 MHz -0.144 8 Pass
High Channel 11, 2462 MHz 0.415 8 Pass
Chain B
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz 3.794 8 Pass
Mid Channel 6, 2437 MHz 5.241 8 Pass
High Channel 11, 2462 MHz 3.049 8 Pass
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz 5.074 8 Pass
Mid Channel 6, 2437 MHz 5.362 8 Pass
High Channel 11, 2462 MHz 3.627 8 Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz -0.4 8 Pass
Mid Channel 6, 2437 MHz 1.063 8 Pass
High Channel 11, 2462 MHz -0.329 8 Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz 2.002 8 Pass
Mid Channel 6, 2437 MHz 2.198 8 Pass
High Channel 11, 2462 MHz 0.244 8 Pass
802.11(g) 54 Mbps
Low Channel 1, 2412 MHz -1.06 8 Pass
Mid Channel 6, 2437 MHz -1.238 8 Pass
High Channel 11, 2462 MHz -1.611 8 Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz -3.878 8 Pass
Mid Channel 6, 2437 MHz -2.126 8 Pass
High Channel 11, 2462 MHz -2.292 8 Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz -1.096 8 Pass
Mid Channel 6, 2437 MHz -1.156 8 Pass
High Channel 11, 2462 MHz -1.456 8 Pass
Chain C
802.11(b) 1 Mbps
Low Channel 1, 2412 MHz 7.358 8 Pass
Mid Channel 6, 2437 MHz 6.465 8 Pass
High Channel 11, 2462 MHz 2.555 8 Pass
802.11(b) 11 Mbps
Low Channel 1, 2412 MHz 6.708 8 Pass
Mid Channel 6, 2437 MHz 5.84 8 Pass
High Channel 11, 2462 MHz 4.88 8 Pass
802.11(g) 6 Mbps
Low Channel 1, 2412 MHz 2145 8 Pass
Mid Channel 6, 2437 MHz 2.871 8 Pass
High Channel 11, 2462 MHz -0.11 8 Pass
802.11(g) 36 Mbps
Low Channel 1, 2412 MHz 0.974 8 Pass
Mid Channel 6, 2437 MHz 2.334 8 Pass
High Channel 11, 2462 MHz 0.953 8 Pass
802.11(g) 54 Mbps
Low Channel 1, 2412 MHz 0.842 8 Pass
Mid Channel 6, 2437 MHz -0.749 8 Pass
High Channel 11, 2462 MHz -2.753 8 Pass
802.11(n) MCSO
Low Channel 1, 2412 MHz -2.043 8 Pass
Mid Channel 6, 2437 MHz .789 8 Pass
High Channel 11, 2462 MHz -2.975 8 Pass
802.11(n) MCS7
Low Channel 1, 2412 MHz 1 8 Pass
Mid Channel 6, 2437 MHz -0.72 8 Pass
High Channel 11, 2462 MHz -1.618 8 Pass
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20 MHz, Chain A, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5.2 | 8 Pass
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20 MHz, Chain A, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 6.255 | 8 Pass

#Atten 18 dB
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20 MHz, Chain A, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5.181 | | | 8 | Pass |

A nonon

1 f

WU
LA

Ll

y
r._.—".,._.' L A |
| RN L

20 MHz, Chain A, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5.079 | | | 8 | Pass ]
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20 MHz, Chain A, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 6.879 | 8 Pass
w2 Agilent 11:00:41 May 22, 2015 R T
Mor thi 4C, Inc
20 MHz, Chain A, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5.277 | 8 Pass
Report No. PROS0222.2 Rev 01 198/258
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20 MHz, Chain A, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0.05 | | | 8 Pass
May 22, 2815
#Atten 1@
20 MHz, Chain A, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 1.982 | | | 8 Pass
May 22, 2815
Report No. PROS0222.2 Rev 01 199/258
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20 MHz, Chain A, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 1499 ] ] ] 8 ] Pass |

20 MHz, Chain A, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | | 2844 | I I 8 | Pass |

May 22, 20815

#Atten 19 dB

Report No. PROS0222.2 Rev 01 200/258
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20 MHz, Chain A, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 3.26 | ] ] 8 ] Pass |

20 MHz, Chain A, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ [ | 2728 | | | 8 | Pass |
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20 MHz, Chain A, 802.11(g) 54 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0.124 | | | 8 Pass
May 22, 2815
20 MHz, Chain A, 802.11(g) 54 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0975 | | | 8 Pass
May 22, 2815
Report No. PROS0222.2 Rev 01 202/258
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20 MHz, Chain A, 802.11(g) 54 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0.102 | 8 Pass
20 MHz, Chain A, 802.11(n) MCSO0, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2316 | 8 Pass
Report No. PROS0222.2 Rev 01 203/258
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20 MHz, Chain A, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 1439 | | | 8 Pass |
Hz
-1.44 dBm
20 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 0161 | I I 8 Pass |
Report No. PROS0222.2 Rev 01 204/258
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20 MHz, Chain A, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0.143 | | | 8 Pass
20 MHz, Chain A, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 0144 ] I I 8 Pass
May 22, 2815
Report No. PROS0222.2 Rev 01 205/258
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20 MHz, Chain A, 802.11(n) MCS7, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0415 | ] ] 8 ] Pass |

20 MHz, Chain B, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | | 379 | I I 8 | Pass |
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20 MHz, Chain B, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz

Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5.241 | | | 8 Pass |
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20 MHz, Chain B, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz

Value Limit
dBm/100kHz dBm/3kHz Results
| | | 3.049 | | | 8 Pass |

Report No. PROS0222.2 Rev 01
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20 MHz, Chain B, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5.074 | | | 8 | Pass |
20 MHz, Chain B, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5.362 | | | 8 | Pass ]
ot g
Report No. PROS0222.2 Rev 01 208/258
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20 MHz, Chain B, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 3.627 | | | 8 | Pass |

20 MHz, Chain B, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ [ [ 04 ] [ [ 8 [ Pass |

Report No. PROS0222.2 Rev 01 209/258
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20 MHz, Chain B, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 1.063 | | | 8 | Pass |

20 MHz, Chain B, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0329 | | | 8 | Pass ]

Report No. PROS0222.2 Rev 01 210/258
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20 MHz, Chain B, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2.002 | | | 8 | Pass |

20 MHz, Chain B, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | | 2198 | | | 8 | Pass |

Report No. PROS0222.2 Rev 01 211/258
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20 MHz, Chain B, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0.244 | ] ] 8 ] Pass |

20 MHz, Chain B, 802.11(g) 54 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | | -1.06 | I | 8 | Pass |

Report No. PROS0222.2 Rev 01 212/258
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20 MHz, Chain B, 802.11(g) 54 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -1.238 | | | 8 | Pass |

20 MHz, Chain B, 802.11(g) 54 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| [ [ 1611 ] | | 8 | Pass |

Report No. PROS0222.2 Rev 01 213/258
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20 MHz, Chain B, 802.11(n) MCSO, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 3878 | 8 Pass
20 MHz, Chain B, 802.11(n) MCS0, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2126 | 8 Pass
Report No. PROS0222.2 Rev 01 214/258
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20 MHz, Chain B, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2292 | | | 8 Pass
May 22, 2815
#Atten 18 dB
20 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -1.096 | | | 8 Pass
May 22, 2815
Report No. PROS0222.2 Rev 01 215/258
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20 MHz, Chain B, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 1156 | | | 8 | Pass |
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20 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 1456 | I I 8 I Pass |
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20 MHz, Chain C, 802.11(b) 1 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 7.358 | | | 8 | Pass |
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20 MHz, Chain C, 802.11(b) 1 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 6.465 | | | 8 | Pass ]

Report No. PROS0222.2 Rev 01 217/258
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Mor thi 4C, Inc
= #Atten 18 dB
i
|"'L..|'I|n||'|

|
fioA
WY AR e
LA L O L U
R

20 MHz, Chain C, 802.11(b) 1 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2.555 | | | 8 Pass
Agilent 12:03:36 May 22, 2815 R T

20 MHz, Chain C, 802.11(b) 11 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 6.708 | | | 8 Pass

Report No. PROS0222.2 Rev 01
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20 MHz, Chain C, 802.11(b) 11 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5.84 | ] ] 8 ] Pass |

20 MHz, Chain C, 802.11(b) 11 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | | 4.88 | I I 8 I Pass |

Report No. PROS0222.2 Rev 01 219/258
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20 MHz, Chain C, 802.11(g) 6 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2145 | ] ] 8 ] Pass |
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20 MHz, Chain C, 802.11(g) 6 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ [ | 2.871 | | | 8 | Pass |

May 22, 20815
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20 MHz, Chain C, 802.11(g) 6 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -0.11 | ] ] 8 ] Pass |

20 MHz, Chain C, 802.11(g) 36 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | | 0974 | I I 8 | Pass |

May 22, 20815

Report No. PROS0222.2 Rev 01 221/258
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20 MHz, Chain C, 802.11(g) 36 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2.334 | | | 8 | Pass
May 22, 2815
20 MHz, Chain C, 802.11(g) 36 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0.953 | | | 8 | Pass
May 22, 2815
Report No. PROS0222.2 Rev 01 222/258
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20 MHz, Chain C, 802.11(g) 54 Mbps, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0.842 | ] ] 8 ] Pass |

R T

20 MHz, Chain C, 802.11(g) 54 Mbps, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 0749 ] I I 8 I Pass |
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20 MHz, Chain C, 802.11(g) 54 Mbps, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 2753 ] ] ] 8 Pass
R T
20 MHz, Chain C, 802.11(n) MCSO0, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 2043 ] | | 8 Pass
Report No. PROS0222.2 Rev 01 224/258
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20 MHz, Chain C, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 0789 | | | 8 | Pass |

20 MHz, Chain C, 802.11(n) MCSO0, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 2975 ] | | 8 | Pass |

Report No. PROS0222.2 Rev 01 225/258
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20 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 1 | | | 8 Pass
20 MHz, Chain C, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -0.72 | | | 8 Pass
May 22, 2815 R T
Report No. PROS0222.2 Rev 01 226/258
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20 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 1618 | | | 8 Pass |
o F.~,.‘..f'..-?l,‘.', Iy r"-"'i"l.‘n.
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EUT:[RLX2-IHNF Work Order: | PROS0222
Serial Number:|000D8DF095CF Date:|05/22/15
Customer:| ProSoft Technology, Inc. Temperature:|24.4°C
Att None Humidity:|44%
Project:[None Barometric Pres.:| 1021 mbar
Tested by:|Jonathan Kiefer, Jeremiah Darden Power:[110VAC/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 JANSI C63.10:2009
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz.
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Value Limit
dBm/100kHz dBm/3kHz Results
20 MHz
Chain A
802.11(n) MCS8
Low Channel 1, 2412 MHz -2.316 8 Pass
Mid Channel 6, 2437 MHz -1.439 8 Pass
High Channel 11, 2462 MHz -0.161 8 Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz -0.143 8 Pass
Mid Channel 6, 2437 MHz -0.144 8 Pass
High Channel 11, 2462 MHz 0.415 8 Pass
Chain B
802.11(n) MCS8
Low Channel 1, 2412 MHz -3.878 8 Pass
Mid Channel 6, 2437 MHz -2.126 8 Pass
High Channel 11, 2462 MHz -2.292 8 Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz -1.096 8 Pass
Mid Channel 6, 2437 MHz -1.156 8 Pass
High Channel 11, 2462 MHz -1.456 8 Pass
Chain C
802.11(n) MCS8
Low Channel 1, 2412 MHz -2.043 8 Pass
Mid Channel 6, 2437 MHz -0.789 8 Pass
High Channel 11, 2462 MHz -2.975 8 Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 1 8 Pass
Mid Channel 6, 2437 MHz -0.72 8 Pass
High Channel 11, 2462 MHz -1.618 8 Pass
Power Summing, 20 MHz
Chain A Value Limit
802.11(n) MCS8 (dBm/3kHz (dBm/3kHz) Result
Low Channel 1, 2412 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2462 MHz 0 8 Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2462 MHz 0 8 Pass
Chain B
802.11(n) MCS8
Low Channel 1, 2412 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2462 MHz 0 8 Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2462 MHz 0 8 Pass
Chain C
802.11(n) MCS8
Low Channel 1, 2412 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2462 MHz 0 8 Pass
802.11(n) MCS15
Low Channel 1, 2412 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2462 MHz 0 8 Pass
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20 MHz, Chain A, 802.11(n) MCS8, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2316 | | | 8 | Pass |

20 MHz, Chain A, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 1439 ] | | 8 | Pass |

Hz
-1.44 dBm
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20 MHz, Chain A, 802.11(n) MCS8, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -0.161 | | | 8 | Pass |

20 MHz, Chain A, 802.11(n) MCS15, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 0143 ] I I 8 I Pass |
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20 MHz, Chain A, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 0144 ] ] ] 8 ] Pass |

20 MHz, Chain A, 802.11(n) MCS15, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | | 0415 | I I 8 I Pass |
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20 MHz, Chain B, 802.11(n) MCS8, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 3878 | 8 Pass
20 MHz, Chain B, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2126 | 8 Pass
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20 MHz, Chain B, 802.11(n) MCS8, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2292 | | | 8 Pass
May 22, 2815
#Atten 19 dB
20 MHz, Chain B, 802.11(n) MCS15, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ -1.09%6 ] | | 8 Pass
May 22, 2815
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20 MHz, Chain B, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 1156 | | | 8 | Pass |
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20 MHz, Chain B, 802.11(n) MCS15, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 1456 | I I 8 I Pass |
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20 MHz, Chain C, 802.11(n) MCS8, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2043 | 8 Pass
20 MHz, Chain C, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 0789 | 8 Pass
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20 MHz, Chain C, 802.11(n) MCS8, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 2975 | | | 8 | Pass |

20 MHz, Chain C, 802.11(n) MCS15, Low Channel 1, 2412 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ [ [ 1 [ [ [ 8 [ Pass |
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20 MHz, Chain C, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 072 ] | | 8 | Pass |
May 22, 2815
20 MHz, Chain C, 802.11(n) MCS15, High Channel 11, 2462 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 1618 | | | 8 | Pass |
May 22, 2815
#Atten 18 dB
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EUT:[RLX2-IHNF Work Order: | PROS0222
Serial Number:|000D8DF095CF Date:|05/22/15
Customer:| ProSoft Technology, Inc. Temperature:|24.4°C
Att None Humidity:|44%
Project:[None Barometric Pres.:| 1021 mbar
Tested by:|Jonathan Kiefer, Jeremiah Darden Power:[110VAC/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 JANSI C63.10:2009
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz.
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Value Limit
dBm/100kHz dBm/3kHz Results
40 MHz
Chain C
802.11(n) MCSO
Low Channel 1, 2422 MHz -5.761 8 Pass
Mid Channel 6, 2437 MHz -7.219 8 Pass
High Channel 11, 2452 MHz -7.681 8 Pass
802.11(n) MCS7
Low Channel 1, 2422 MHz -5.601 8 Pass
Mid Channel 6, 2437 MHz -6.481 8 Pass
High Channel 11, 2452 MHz -6.451 8 Pass
Chain B
802.11(n) MCS0
Low Channel 1, 2422 MHz -7.001 8 Pass
Mid Channel 6, 2437 MHz -8.269 8 Pass
High Channel 11, 2452 MHz -7.423 8 Pass
802.11(n) MCS7
Low Channel 1, 2422 MHz -6.798 8 Pass
Mid Channel 6, 2437 MHz -7.349 8 Pass
High Channel 11, 2452 MHz -7.406 8 Pass
Chain A
802.11(n) MCSO
Low Channel 1, 2422 MHz -6.204 8 Pass
Mid Channel 6, 2437 MHz -7.199 8 Pass
High Channel 11, 2452 MHz -6.369 8 Pass
802.11(n) MCS7
Low Channel 1, 2422 MHz -6.138 8 Pass
Mid Channel 6, 2437 MHz -5.672 8 Pass
High Channel 11, 2452 MHz -5.541 8 Pass
Report No. PROS0222.2 Rev 01 238/258
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40 MHz, Chain C, 802.11(n) MCSO0, Low Channel 1, 2422 MHz

Value Limit
dBm/100kHz dBm/3kHz Results
| | | -5.761 | | | 8 | Pass

#Htten 168 dB
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40 MHz, Chain C, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz

Value Limit
dBm/100kHz dBm/3kHz Results
[ [ [ 7219 ] | | 8 | Pass

Report No. PROS0222.2 Rev 01
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40 MHz, Chain C, 802.11(n) MCSO0, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -7.681 | | | 8 | Pass |
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40 MHz, Chain C, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -5.601 | | | 8 | Pass ]

Report No. PROS0222.2 Rev 01
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40 MHz, Chain C, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 6481 ] ] ] 8 ] Pass |
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40 MHz, Chain C, 802.11(n) MCS7, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 6451 | I I 8 I Pass |

May 22, 20815
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40 MHz, Chain B, 802.11(n) MCSO, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -7.001 | | | 8 Pass

i

S o Lr _
‘llu || L '|,|| il PRSP WYY
i ]

i |.~'u'F‘.|iFJ'\‘r

40 MHz, Chain B, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 8269 | | | 8 Pass
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40 MHz, Chain B, 802.11(n) MCSO0, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 7423 ] ] ] 8 ] Pass |
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40 MHz, Chain B, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 6.798 | | | 8 | Pass ]
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40 MHz, Chain B, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 7349 ] ] ] 8 ] Pass |
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40 MHz, Chain B, 802.11(n) MCS7, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 7406 ] I I 8 I Pass |

May 22, 20815
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40 MHz, Chain A, 802.11(n) MCSO, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 6204 ] ] ] 8 ] Pass |
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40 MHz, Chain A, 802.11(n) MCSO0, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 7199 ] | | 8 | Pass |
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40 MHz, Chain A, 802.11(n) MCSO0, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 6.369 | | | 8 Pass
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40 MHz, Chain A, 802.11(n) MCS7, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 6.138 | | | 8 Pass
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40 MHz, Chain A, 802.11(n) MCS7, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5672 | | | 8 Pass

Ak

40 MHz, Chain A, 802.11(n) MCS7, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -5.541 | | | 8 Pass

May 22, 20815

#Atten 18 dB
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EUT:[RLX2-IHNF Work Order: | PROS0222
Serial Number:|000D8DF095CF Date:|05/22/15
Customer:| ProSoft Technology, Inc. Temperature:|24.4°C
Att None Humidity:|44%
Project:[None Barometric Pres.:| 1021 mbar
Tested by:|Jonathan Kiefer, Jeremiah Darden Power:[110VAC/60Hz Job Site:| TX09
TEST SPECIFICATIONS Test Method
FCC 15.247:2015 JANSI C63.10:2009
COMMENTS
Offset 20.8 dB (DC Block + 20dB Attenuator + Coax Cable) for 2.4 GHz.
DEVIATIONS FROM TEST STANDARD
None
Configuration # 1
Signature
Value Limit
dBm/100kHz dBm/3kHz Results
40 MHz
Chain C
802.11(n) MCS8
Low Channel 1, 2422 MHz -5.761 8 Pass
Mid Channel 6, 2437 MHz -7.219 8 Pass
High Channel 11, 2452 MHz -7.681 8 Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz -5.601 8 Pass
Mid Channel 6, 2437 MHz -6.481 8 Pass
High Channel 11, 2452 MHz -6.451 8 Pass
Chain B
802.11(n) MCS8
Low Channel 1, 2422 MHz -7.001 8 Pass
Mid Channel 6, 2437 MHz -8.269 8 Pass
High Channel 11, 2452 MHz -7.423 8 Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz -6.798 8 Pass
Mid Channel 6, 2437 MHz -7.349 8 Pass
High Channel 11, 2452 MHz -7.406 8 Pass
Chain A
802.11(n) MCS8
Low Channel 1, 2422 MHz -6.204 8 Pass
Mid Channel 6, 2437 MHz -7.199 8 Pass
High Channel 11, 2452 MHz -6.369 8 Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz -6.138 8 Pass
Mid Channel 6, 2437 MHz -5.672 8 Pass
High Channel 11, 2452 MHz -5.541 8 Pass
Power Summing, 40 MHz
Chain C Value Limit
802.11(n) MCS8 (dBm/3kHz (dBm/3kHz) Result
Low Channel 1, 2422 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2452 MHz 0 8 Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2452 MHz 0 8 Pass
Chain B
802.11(n) MCS8
Low Channel 1, 2422 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2452 MHz 0 8 Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2452 MHz 0 8 Pass
Chain A
802.11(n) MCS8
Low Channel 1, 2422 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2452 MHz 0 8 Pass
802.11(n) MCS15
Low Channel 1, 2422 MHz 0 8 Pass
Mid Channel 6, 2437 MHz 0 8 Pass
High Channel 11, 2452 MHz 0 8 Pass
Report No. PROS0222.2 Rev 01 248/258
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40 MHz, Chain C, 802.11(n) MCS8, Low Channel 1, 2422 MHz

Value Limit
dBm/100kHz dBm/3kHz Results
| | | -5.761 | | | 8 | Pass
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40 MHz, Chain C, 802.11(n) MCS8, Mid Channel 6, 2437 MHz

Value Limit
dBm/100kHz dBm/3kHz Results
[ [ [ 7219 ] | | 8 | Pass

Report No. PROS0222.2 Rev 01
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40 MHz, Chain C, 802.11(n) MCS8, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -7.681 | | | 8 | Pass |
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40 MHz, Chain C, 802.11(n) MCS15, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 5601 | I | 8 | Pass |
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40 MHz, Chain C, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 6481 ] ] ] 8 ] Pass |
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40 MHz, Chain C, 802.11(n) MCS15, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -6.451 | | | 8 | Pass ]
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40 MHz, Chain B, 802.11(n) MCS8, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -7.001 | | | 8 Pass
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40 MHz, Chain B, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 8269 | | | 8 Pass
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40 MHz, Chain B, 802.11(n) MCS8, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 7423 ] ] ] 8 ] Pass |
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40 MHz, Chain B, 802.11(n) MCS15, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 6.798 | | | 8 | Pass ]

it fen [TV Y PR
r;"IMLI'[IF'IW'IIPH'I‘IL el |,'|“ LY, ) -\\.'-II.“'JJ o u||||'|¢'ﬁrl, Mo y Lt ¥ a“||-_,j|| 'I'Flh-"""bl"lf"]ﬂ

Report No. PROS0222.2 Rev 01 253/258



NORTHWEST
POWER SPECTRAL DENSITY E M [:

XMit 2015.01.14

40 MHz, Chain B, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 7349 ] ] ] 8 ] Pass |
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40 MHz, Chain B, 802.11(n) MCS15, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 7406 ] I I 8 I Pass |

May 22, 20815
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40 MHz, Chain A, 802.11(n) MCS8, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | [ 6204 ] ] ] 8 ] Pass |

1

1
) T TR “
I

40 MHz, Chain A, 802.11(n) MCS8, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 7199 ] | | 8 | Pass |
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POWER SPECTRAL DENSITY E M [:

XMit 2015.01.14

40 MHz, Chain A, 802.11(n) MCS8, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 6.369 | | | 8 | Pass |

th
: Il"» W dr Frfohgu )

40 MHz, Chain A, 802.11(n) MCS15, Low Channel 1, 2422 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
[ | [ 6138 | I | 8 | Pass |
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POWER SPECTRAL DENSITY

NORTHWEST

EMC

XMit 2015.01.14

40 MHz, Chain A, 802.11(n) MCS15, Mid Channel 6, 2437 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | 5672 | | | 8 Pass

Ak

40 MHz, Chain A, 802.11(n) MCS15, High Channel 11, 2452 MHz
Value Limit
dBm/100kHz dBm/3kHz Results
| | | -5.541 | | | 8 Pass

May 22, 20815

#Atten 18 dB
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NORTHWEST

DUTY CYCLE EM c

XMit 2015.01.14

TEST DESCRIPTION

The transmission pulse duration (T) and Duty Cycle (x) were measured for each of the EUT operating modes per the FCC KDB
789033 D02 General UNII Test Procedures New Rules v01.

The measurements were made using a zero span on the spectrum analyzer to see the pulses in the time domain. The transmit
power was set to its default maximum. A direct connection was made between the RF output of the EUT and a spectrum
analyzer. Attenuation and a DC block were used

The duty cycle was calculated by dividing the transmission pulse duration (T) by the total period of a single on and total off time.

If the transmit duty cycle < 98 percent, a duty cycle correction factor in dB can be calculated to add to power measurements if
required in the method guidance.

10 * LOG (1/x) = dB

The EUT was operating at 100% duty cycle
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